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CBP verify with frequency domain plots

The device does not support channel puncturing with regards to Contention Based Protocol.

The entire bandwidth 320MHz stops transmission after the incumbent signal appears.

Otherwise, the entire 320MHz bandwidth is reduced to 1600MHz or 80MHz.

Before incumbent injected on 320MHz channel

After 10MHz incumbent injected on center of channel,

the entire 320MHz bandwidth stops transmission.

= Spectrum

After 10MHz incumbent injected on bottom of channel,
the EUT bandwidth is reduced from 320MHz to
160MHz channel.

After 10MHz incumbent injected on top of channel, the
EUT bandwidth is reduced from 320MHz to 80MHz

channel.

Spectrum
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3.6 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.6.1Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.

In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

-|;:— 1000000302

b

HV/m, where P is the eirp (Watts)

3.6.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.6.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
() Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW =300 kHz
«  Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.
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3.6.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

For radiated test from 1GHz to 18GHz
RX Antenna

| | 3m —
_____ EUT , t
= =] :
|
1.5m :
'
= IR A3
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.6.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.6.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.6.7Duty Cycle

Please refer to Appendix E.

3.6.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.7 AC Conducted Emission Measurement

3.7.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.7.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.7.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.7.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
! e EUT l
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable SHem | || ptane
|
: |
| i 2 :
| g | U
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane P
AT st el SR COUNURININL . DI, - SO i
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.7.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.8 Antenna Requirements

3.8.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.8.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Conduction
LISN TESEQ NNB51 47415 N/A Aug. 04, 2023 | Feb. 13, 2024 | Aug. 03, 2024 (CO01-CA)
EMI Test Conduction
Receiver R&S ESR7 102177 9kHz~7GHz May 23, 2023 | Feb. 13, 2024 | May 22, 2024 (CO01-CA)
Pulse limiter Conduction
with 10dB R&S VTSD 9561-F N|9561-F- N00412 N/A Jun. 05, 2023 | Feb. 13, 2024 | Jun. 04, 2024
: (CO01-CA)
attenuation
EMC32 Conduction
Test Software R&S V10.30.0 N/A N/A N/A Feb. 13, 2024 N/A (CO01-CA)
. Nov. 28, 2023~ Radiation
Bilog Antenna TESEQ 6111D 54683 30MHz~1GHz | Nov. 13, 2023 Jan. 18, 2024 Nov. 12, 2024 (03CH02-CA)
SCHWARZBE Jan. 07, 2024~ Radiation
Horn Antenna CK BBHA 9120D 02113 1GHz~18GHz | Jun. 07, 2023 Jan. 18, 2024 Jun. 06, 2024 (03CHO02-CA)
SCHWARZBE Nov. 28, 2023~ Radiation
Horn Antenna CK BBHA 9120D 02140 1GHz~18GHz | Jan. 09, 2023 Jan. 07, 2024 Jan. 08, 2024 (03CHO2-CA)
SCHWARZBE Nov. 28, 2023~ Radiation
Horn Antenna CK BBHA9170 00841 18GHz~40GHz | Aug. 22, 2023 Jan. 18, 2024 Aug. 21, 2024 (03CH02-CA)
- Nov. 28, 2023~ Radiation
Amplifier SONOMA 310N 372240 N/A May 03, 2023 Jan. 18, 2024 May 02, 2024 (03CHO02-CA)
o . Nov. 28, 2023~ Radiation
Preamplifier Keysight 83017A MY53270323 [1GHz~26.5GHz| May 04, 2023 Jan. 18, 2024 May 03, 2024 (03CH02-CA)
- . ERA-100M-18G Nov. 28, 2023~ Radiation
Preamplifier | E-instrument 56-01-A70 EC1900252 1GHz~18GHz | May 23, 2023 Jan. 18, 2024 May 22, 2024 (03CH02-CA)
. Nov. 28, 2023~ Radiation
Preamplifier EMEC EMC18G40G 060725 18GHz~40GHz | May 04, 2023 Jan. 18, 2024 May 03, 2024 (03CH02-CA)
804209/2,
HUBER+SUH SUCOFLEX 802406/2, Nov. 28, 2023~ Radiation
RF Cable NER 102 802875/2, N/A Oct- 13,2023 | yan. 18, 2024 | Ot 122024 | (3c1i02.ca)
802952/2
High Pass WFIL-H8000-25 Nov. 28, 2023~ Radiation
Filter WOKEN 000E-01 WR32BNW2B1 8G~25G Jun. 05, 2023 Jan. 18, 2024 Jun. 04, 2024 (03CH02-CA)
. . . WLK12-1200-12 1.2GHz Low Nov. 28, 2023~ Radiation
Filter Wainwright | 75110004085 | SN? Pass Filter | 94" 052023 | 300 1, 2004 | UM 04 2024 | (93cpi02-ca)
Nov. 28, 2023~ Radiation
Hygrometer TESEO 608-H1 45142602 N/A Aug. 30, 2023 Jan. 18, 2024 Aug. 29, 2024 (03CHO02-CA)
) Nov. 28, 2023~ Radiation
Controller ChainTek EM-1000 060876 NA N/A Jan. 18, 2024 N/A (03CH02-CA)
. Nov. 28, 2023~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A Jan. 18, 2024 N/A (03CH02-CA)
. Nov. 28, 2023~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Jan. 18, 2024 N/A (03CH02-CA)
. Nov. 28, 2023~ Radiation
Software Audix E3 N/A N/A N/A Jan. 18, 2024 N/A (03CH02-CA)
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. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Nov. 24, 2023~ Conducted
Hygrometer Testo 608-H1 45141354 N/A Jul. 26, 2023 Jul. 25, 2024
Jul. 10, 2024 (THO1-CA)
RPR6W-21010 Nov. 24, 2023~ Conducted
Power Sensor DARE!! RPR3006W 10MHz-8GHz | May 04, 2023 May 03, 2024
03 Apr. 09, 2024 (THO1-CA)
RPR8W-23010 Nov. 24, 2023~ Conducted
Power Sensor DARE!! RPR3006W 10MHz-8GHz | Feb. 08, 2023 Feb. 07, 2024
02 Feb. 06, 2024 (THO1-CA)
RPR8W-23010 Feb. 23, 2024~ Conducted
Power Sensor DARE!! RPR3006W 10MHz-8GHz | Feb. 22, 2024 Feb. 21, 2025
02 Jul. 10, 2024 (THO1-CA)
. ) Nov. 24, 2023~ Conducted
Switch Box |EM Electronics EMSW26 1090304 N/A Oct. 09, 2023 Oct. 08, 2024
Jul. 10, 2024 (THO1-CA)
Spectrum Rohde & Nov. 24, 2023~ Conducted
FSV40 101545 10Hz-40GHz | May 03, 2023 May 02, 2024
Analyzer Schwarz May 01, 2024 (THO1-CA)
Spectrum May 02, 2024~ Conducted
R&S FSV40 101089 10Hz~40GHz | Apr. 24, 2024 Apr. 23, 2025
Analyzer Jul. 10, 2024 (THO1-CA)
Spectrum Jul. 04,2024~ Conducted
R&S FSW43 104042 2Hz~43GHz | Dec. 22, 2023 Dec. 21, 2024
Analyzer Jul. 10, 2024 (THO1-CA)
RF Vector
. . 5 Apr. 15, 2024~ CBP
Signal Keysight N5182B MY57300963 | 9KHz~6GHz | Mar. 26, 2024 Apr. 17, 2024 Mar. 25, 2025 (DFSO01-CA)
Generator
Frequency _
Extender for |  Keysight N5182BX07 | MY59360230 | 9kHz~7.2GHz | Mar. 26, 2024 | APF 15, 2024~ o o5 2025 cBP
Apr. 17, 2024 (DFS01-CA
EXG or MXG
Spectrum Rohde & 5 Apr. 15, 2024~ CBP
Analyzer Schwarz FSW43 104042 2Hz~43GHz | Dec. 22, 2023 Apr. 17, 2024 Dec. 21, 2024 (DFS01-CA)
Temperature
Apr. 15, 2024~ CBP
Hygrometer Testo 608-H1 45142588 & _ Jul. 26, 2023 Apr. 17, 2024 Jul. 25, 2024 (DFS01-CA)
Humidity
Manual Step . Apr. 15, 2024~ CBP
Attenuator Keysight 8496B MY42151805 N/A Feb. 22, 2024 Apr. 17, 2024 Feb. 21, 2025 (DFS01-CA)
Manual Step . Apr. 15, 2024~ CBP
Attenuator Keysight 8496B MY42158324 N/A Feb. 22, 2024 Apr. 17, 2024 Feb. 21, 2025 (DFSO01-CA)
- 0120A0405800 Calibration |Apr. 15, 2024~ Calibration CBP
Power Divider Woken M DDTB6SW3G2| 0.5Hz-8GHz from System | Apr. 17, 2024 | from System | (DFS01-CA)
- 0120A0405800 Calibration | Apr. 15, 2024~| Calibration CBP
Power Divider Woken M DDTB6SW3A7| 0.5GHz-8GHz from System | Apr. 17, 2024 | from System | (DFSO01-CA)
. 0120A0205800 Calibration |Apr. 15, 2024~( Calibration CBP
Power Divider Woken M DDTB6SW5A4( 0.5GHz-8GHz from System | Apr. 17, 2024 | from System | (DFS01-CA)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 27dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 45dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

49dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 52 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR240104006F

Test Engineer:

Leon Huang, Vincent Lam and Venkata Kondepudi

Temperature:

15.2~23.8

°C

Test Date:

2023/11/24~2024/07/10

Relative Humidity:

28.03~64.8

%
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR240104006F

U-NII-5 MIMO antenna

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate NP CH- (Mqu) (MH2) (MH2) Limit [Fail
(MHz)
Ant 4 Ant 2 Ant 4 Ant 2

11a |6Mbps| 2 001 5955 1711 17.03 22.96 22.48 320.00 Pass

11a |6Mbps| 2 [ 049 6195 17.10 17.02 22.64 22.48 320.00 Pass

11a |6Mbps| 2 093 6415 17.10 17.04 22.64 22.56 320.00 Pass
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TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO antenna
Data Freq. CO;:vL\j/Ztred DG: IE;\I?VZr EIRP. . Pass
Mod. Rate NTX CH. (MHz) (dBm) (dBi) (dBm) Power Limit /Eail
(dBm)
Ant4 | Ant2 [ Ant4 | Ant2 | Ant4 | Ant2

11a [6Mbps| 2 | 001 | 5955 | 13.60 | 13.39 3.50 17.10 | 16.89 30.00 Pass

11a [6Mbps| 2 | 049 | 6195 | 13.52 |13.44 3.50 17.02 | 16.94 30.00 Pass

11a [6Mbps| 2 | 093 | 6415 | 13.67 | 13.60 3.50 17.17 | 17.10 30.00 Pass

HT20 [MCSO| 2 | 001 | 5955 [13.47 | 13.40 3.50 16.97 | 16.90 30.00 Pass
HT20 | MCSO0| 2 | 049 | 6195 | 14.02 | 13.91 3.50 17.52 | 17.41 30.00 Pass
HT20 [MCSO| 2 | 093 | 6415 [ 14.16 | 14.15 3.50 17.66 | 17.65 30.00 Pass
HT40 [MCSO| 2 | 003 | 5965 [ 16.82 | 16.73 3.50 20.32 |20.23 30.00 Pass
HT40 |MCS0| 2 | 051 | 6205 | 17.19 | 16.66 3.50 20.69 | 20.16 30.00 Pass
HT40 | MCSO| 2 | 091 | 6405 |17.32 | 16.68 3.50 20.82 |20.18 30.00 Pass
VHT20[ MCS0| 2 | 001 | 5955 | 13.46 | 13.33 3.50 16.96 | 16.83 30.00 Pass
VHT20[ MCS0| 2 | 049 | 6195 | 14.01 | 13.87 3.50 17.51 | 17.37 30.00 Pass
VHT20| MCS0| 2 | 093 | 6415 | 14.14 | 14.10 3.50 17.64 | 17.60 30.00 Pass
VHT40[ MCS0| 2 | 003 | 5965 | 16.82 | 16.77 3.50 20.32 | 20.27 30.00 Pass
VHT40[{ MCSO| 2 | 051 | 6205 [17.23 | 16.68 3.50 20.73 |1 20.18 30.00 Pass
VHT40[ MCS0O| 2 | 091 | 6405 |17.33 | 16.61 3.50 20.83 | 20.11 30.00 Pass
VHT80[ MCSO| 2 | 007 | 5985 [19.37 | 19.18 3.50 22.87 | 22.68 30.00 Pass
VHT80[ MCSO| 2 | 055 | 6225 [19.68 | 19.42 3.50 23.18 | 22.92 30.00 Pass
VHT80| MCS0| 2 | 087 | 6385 |20.02 |20.06 3.50 23.52 | 23.56 30.00 Pass
VHT16( MCS0| 2 | 015 | 6025 |22.32 | 22.38 3.50 25.82 | 25.88 30.00 Pass
VHT16q MCSO| 2 | 047 | 6185 |22.25 | 22.18 3.50 25.75 | 25.68 30.00 Pass
VHT16q MCSO| 2 | 079 | 6345 |22.40 | 22.35 3.50 25.90 | 25.85 30.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another
Each polarization has 1 antenna
Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.
EIRP of each polarization must individually be below the limit
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TEST RESULTS DATA

EIRP Power Spectral Density

: FR240104006F

U-NII-5 MIMO antenna

Conducted EIRP EIRP Power
Data Freq. P°W9r DG. P°W9r Density Pass
Mod. Rate NTY CH. (MHz) Density (dBi) Density Limit IFail
(dBm/MHz) (dBm/MHz) (dBm)
Ant4 | Ant2 [ Ant4 | Ant2 | Ant4 | Ant2
11a |6Mbps| 2 [ 001 | 5955 | 1.31 1.24 3.50 481 | 4.74 5.00 Pass
11a |6Mbps| 2 | 049 [ 6195 | 1.05 | 1.12 3.50 455 | 4.62 5.00 Pass
11a |6Mbps| 2 | 093 [ 6415 | 1.24 | 1.19 3.50 474 | 4.69 5.00 Pass
Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.
Each polarization has 1 antenna
Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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TEST RESULTS DATA
26dB and 99% OBW
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U-NII-6 MIMO antenna

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate NP CH- (Mqu) (MH2) (MH2) Limit [Fail

(MHz)

Ant 4 Ant 2 Ant 4 Ant 2

11a [6Mbps| 2 | 097 | 6435 17.14 17.06 22.72 23.36 320.00 Pass
11a |6Mbps| 2 | 105 | 6475 17.12 17.04 22.88 23.12 320.00 Pass
11a [6Mbps| 2 | 113 | 6515 17.12 17.05 22.72 23.36 320.00 Pass
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TEST RESULTS DATA
EIRP Power Table
U-NII-6 MIMO antenna
Data Freq. Co;:vL;Z:ed DG? F?;\?er EIRP. . Pass
Mod. Rate NTX CH. (MHz) (dBm) (dBi) (dBm) Power Limit /Eail
(dBm)

Ant4 | Ant2 [ Ant4 | Ant2 | Ant4 | Ant2
11a [6Mbps| 2 | 097 | 6435 |12.36 | 12.13 4.40 16.76 | 16.53 30.00 Pass
11a [6Mbps| 2 | 105 | 6475 | 12.74 | 12.55 4.40 17.14 116.95 30.00 Pass
11a [6Mbps| 2 | 113 | 6515 | 12.14 | 12.04 4.40 16.54 | 16.44 30.00 Pass
HT20 | MCS0| 2 | 097 | 6435 |12.80 | 12.70 4.40 17.20 | 17.10 30.00 Pass
HT20 | MCS0| 2 | 105 | 6475 | 12.69 | 12.58 4.40 17.09 | 16.98 30.00 Pass
HT20 | MCS0| 2 | 113 | 6515 | 12.66 | 12.55 4.40 17.06 | 16.95 30.00 Pass
HT40 |MCS0| 2 | 099 | 6445 | 15.65 | 15.76 4.40 20.05 | 20.16 30.00 Pass
HT40 |MCS0| 2 | 107 | 6485 | 15.57 | 15.46 4.40 19.97 |1 19.86 30.00 Pass
VHT20[ MCS0| 2 | 097 | 6435 |12.80 | 12.55 4.40 17.20 | 16.95 30.00 Pass
VHT20[ MCS0| 2 | 105 | 6475 | 12.56 | 12.38 4.40 16.96 | 16.78 30.00 Pass
VHT20[ MCS0| 2 | 113 | 6515 | 12.64 | 12.43 4.40 17.04 |1 16.83 30.00 Pass
VHT40[ MCS0O| 2 | 099 | 6445 |15.61 | 15.71 4.40 20.01 | 20.11 30.00 Pass
VHT40[ MCS0O| 2 | 107 | 6485 | 15.59 | 15.52 4.40 19.99 | 19.92 30.00 Pass
VHT80| MCS0| 2 | 103 | 6465 | 18.80 | 18.53 4.40 23.20 | 22.93 30.00 Pass

U-NII-6 straddle channel single antenna
Data Freq. CO;:vL\j/Ztred DG. IE;\I?VZr EIRP. . Pass
Mod. Rate NTH CH. (MHz) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)

Ant4 | Ant2 [ Ant4 | Ant2 | Ant4 | Ant2
HT40 |MCSO| 2 | 115 | 6525 | 15.81 | 15.74 4.40 20.21 |20.14 30.00 Pass
VHT40[ MCS0| 2 | 115 | 6525 | 15.77 | 15.77 4.40 20.17 | 20.17 30.00 Pass
VHT80| MCS0| 2 | 119 | 6545 | 18.79 | 18.61 4.40 23.19 | 23.01 30.00 Pass
VHT16q MCSO| 2 | 111 | 6505 |21.94 | 21.52 4.40 26.34 | 25.92 30.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another
Each polarization has 1 antenna
Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.
EIRP of each polarization must individually be below the limit

Al-6 of 17



Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Spectral Density

U-NII-6 MIMO antenna

Conducted EIRP EIRP Power
Data Freq. P°W9r DG. P°W9r Density Pass
Mod. Rate NTY CH. (MHz) Density (dBi) Density Limit IEail
(dBm/MHz) (dBm/MHz) (dBm)
Ant4 | Ant2 [ Ant4 | Ant2 | Ant4 | Ant2
11a |6Mbps| 2 | 097 | 6435 | 0.17 | 0.03 4.40 457 | 4.43 5.00 Pass
11a |6Mbps| 2 | 105 | 6475 | 0.55 | 0.46 4.40 495 | 4.86 5.00 Pass
11a |6Mbps| 2 | 113 | 6515 | 0.21 0.12 4.40 461 | 4.52 5.00 Pass
Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another
Each polarization has 1 antenna
Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR240104006F

U-NII-7 MIMO antenna
99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | pate N™ CH- | (MH2) (MHz) (MHz) Limit /Fail
(MHz)
Ant 4 Ant 2 Ant 4 Ant 2
11a |6Mbps| 2 | 117 | 6535 17.12 17.04 23.12 22.56 320.00 Pass
11a |6Mbps| 2 | 149 | 6695 17.13 17.04 22.64 23.12 320.00 Pass
11a |6Mbps| 2 | 181 | 6855 17.13 17.06 22.72 22.48 320.00 Pass
U-NII-7 straddle channel MIMO antenna
99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate N CH: | MHz) (MH2) (MH2) Limit IFail
(MHz)
Ant 4 Ant 2 Ant 4 Ant 2
11a |6Mbps| 2 | 185 | 6875 17.13 17.05 22.48 22.56 320.00 Pass
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Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO antenna
Data Freq. CO;:vL\j/Ztred DG: IE;\I?VZr EIRP. . Pass
Mod. Rate NTX CH. (MHz) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)

Ant4 | Ant2 [ Ant4 | Ant2 | Ant4 | Ant2
11a |6Mbps| 2 | 117 | 6535 | 13.30 | 13.14 3.90 17.20 | 17.04 30.00 Pass
11a |6Mbps| 2 | 149 | 6695 | 13.37 | 13.19 3.90 17.27 [ 17.09 30.00 Pass
11a |6Mbps| 2 | 181 | 6855 | 13.17 | 12.97 3.90 17.07 | 16.87 30.00 Pass
HT20 [MCSO| 2| 117 | 6535 [13.21 [ 13.15 3.90 17.11 [ 17.05 30.00 Pass
HT20 [MCSO| 2 | 149 | 6695 [13.27 | 13.12 3.90 17.17 | 17.02 30.00 Pass
HT20 [MCSO| 2| 181 | 6855 [13.27 | 13.34 3.90 1717 | 17.24 30.00 Pass
HT40 [MCSO| 2| 123 | 6565 [ 16.28 | 15.93 3.90 20.18 [ 19.83 30.00 Pass
HT40 [MCSO| 2 | 147 | 6685 [ 16.07 | 15.57 3.90 19.97 | 19.47 30.00 Pass
HT40 [MCSO| 2| 179 | 6845 [16.53 | 16.01 3.90 20.43 [ 19.91 30.00 Pass
VHT20[{MCS0| 2 | 117 | 6535 [13.17 | 13.05 3.90 17.07 | 16.95 30.00 Pass
VHT20[MCSO0| 2 | 149 | 6695 [ 13.25 | 13.07 3.90 17.15 [ 16.97 30.00 Pass
VHT20[MCSO0| 2 | 181 | 6855 [13.79 | 13.47 3.90 17.69 | 17.37 30.00 Pass
VHT40[ MCSO| 2 | 123 | 6565 [ 16.22 | 15.75 3.90 20.12 | 19.65 30.00 Pass
VHT40[ MCSO| 2 | 147 | 6685 [ 16.15 | 15.55 3.90 20.05 [ 19.45 30.00 Pass
VHT40[ MCSO| 2 | 179 | 6845 [16.45 | 16.02 3.90 20.35 [ 19.92 30.00 Pass
VHT80[MCSO0| 2 | 135 | 6625 [ 19.41 | 19.05 3.90 23.31 [ 22.95 30.00 Pass
VHT80[MCSO0| 2 | 151 | 6705 [19.57 | 19.22 3.90 23.47 [23.12 30.00 Pass
VHT80[MCSO0| 2 | 167 | 6785 [19.56 | 19.18 3.90 23.46 | 23.08 30.00 Pass
VHT16(q MCSO| 2 | 143 | 6665 [22.14 | 21.80 3.90 26.04 [ 25.70 30.00 Pass

U-NII-7 straddle channel MIMO antenna
Data Freq. CO;:vL\j/Ztred DG: IE;\I?VZr EIRP. . Pass
Mod. Rate NTX CH. (MHz) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)

Ant4 | Ant2 [ Ant4 | Ant2 | Ant4 | Ant2
11a |6Mbps| 2 | 185 | 6875 |13.42 | 13.10 3.90 17.32 [ 17.00 30.00 Pass
HT20 [MCSO| 2| 185 | 6875 [ 13.47 [ 13.03 3.90 17.37 | 16.93 30.00 Pass
HT40 [MCSO| 2| 187 | 6885 (17.20 | 16.77 3.90 21.10 | 20.67 30.00 Pass
VHT20[MCS0| 2 | 185 | 6875 [ 13.27 | 12.97 3.90 17.17 | 16.87 30.00 Pass
VHT40[ MCSO| 2 | 187 | 6885 [17.18 | 16.72 3.90 21.08 [ 20.62 30.00 Pass
VHT80[ MCSO0| 2 | 183 | 6865 [ 19.94 | 19.49 3.90 23.84 | 23.39 30.00 Pass
VHT16(q MCSO| 2 | 175 | 6825 [22.42 | 21.96 3.90 26.32 [ 25.86 30.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another
Each polarization has 1 antenna
Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.
EIRP of each polarization must individually be below the limit

Al-9of 17



Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Spectral Density

U-NII-7 MIMO antenna
Conducted EIRP EIRP Power
Dat F Power DG Power D it =
Mod. Rata NT{ CH. Mraq' Density (dBi) Density f,”s,'ty /lfs,‘?
ate (MH2) | (aBm/MHz) (dBm/MHz) ( d'E’;“r:]) ai
Ant4 | Ant2 [ Ant4 | Ant2 | Ant4 | Ant2
11a |6Mbps| 2 | 117 | 6535 | 0.90 | 0.86 3.90 480 | 4.76 5.00 Pass
11a |6Mbps| 2 | 149 | 6695 | 0.97 | 0.89 3.90 487 | 4.79 5.00 Pass
11a [6Mbps| 2| 181 | 6855 | 0.82 | 0.71 3.90 472 | 4.61 5.00 Pass
FCC U-NII-7 straddle channel MIMO antenna
Conducted EIRP EIRP Power
Dat F Power DG Power D it =
Mod. Rata NT{ CH. Mraq' Density (dBi) Density f,”s,'ty /lf‘s,f
ate (MH2) | (aBm/MHz) (dBm/MHz) ( d?nln) ai
Ant4 | Ant2 [ Ant4 | Ant2 | Ant4 | Ant2
11a |6Mbps| 2 | 185 | 6875 | 0.83 | 0.58 3.90 473 | 4.48 5.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one anothel
Each polarization has 1 antenna
Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.
EIRP of each polarization must individually be below the limit
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TEST RESULTS DATA
26dB EBW and 99% OBW

Report Number : FR240104006F

U-NII-8 MIMO antenna

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate NP CH- (Mqu) (MH2) (MH2) Limit [Fail

(MHz)

Ant 4 Ant 2 Ant 4 Ant 2

11a [6Mbps| 2 | 189 | 6895 17.15 17.06 22.72 22.64 320.00 Pass
11a |6Mbps| 2 | 209 | 6995 17.03 17.00 22.56 22.40 320.00 Pass
11a [6Mbps| 2 | 229 | 7095 17.08 16.99 22.56 22.48 320.00 Pass
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Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Table
U-NII-8 MIMO antenna
Data Freq. CO;:vL\j/Ztred DG: IE;\I?VZr EIRP. . Pass
Mod. Rate NTX CH. (MHz) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)
Ant4 | Ant2 [ Ant4 | Ant2 | Ant4 | Ant2

11a |6Mbps| 2 [ 189 | 6895 | 12.72 | 12.51 4.30 17.02 | 16.81 30.00 Pass
11a |6Mbps| 2 | 209 [ 6995 | 13.09 | 12.66 4.30 17.39 [ 16.96 30.00 Pass
11a |6Mbps| 2 [ 229 | 7095 | 13.11 | 12.51 4.30 17.41 [ 16.81 30.00 Pass
HT20 |MCSO| 2 | 189 | 6895 |13.16 | 12.94 4.30 17.46 (17.24 30.00 Pass
HT20 |MCSO| 2 [ 209 | 6995 | 12.96 | 12.62 4.30 17.26 [ 16.92 30.00 Pass
HT20 |MCSO| 2 [ 229 | 7095 | 13.15 | 12.71 4.30 17.45 [ 17.01 30.00 Pass
HT40 |MCSO| 2 [ 195 | 6925 | 16.05 | 15.51 4.30 20.35 | 19.81 30.00 Pass
HT40 |MCSO| 2 [ 211 | 7005 | 16.10 | 15.81 4.30 20.40 | 20.11 30.00 Pass
HT40 |MCSO| 2 | 227 | 7085 | 16.50 | 16.18 4.30 20.80 | 20.48 30.00 Pass
VHT20|MCS0| 2 | 189 | 6895 |13.32 | 12.95 4.30 17.62 (17.25 30.00 Pass
VHT20|MCSO0| 2 | 209 | 6995 |12.97 | 12.55 4.30 17.27 (16.85 30.00 Pass
VHT20| MCSO0| 2 | 229 | 7095 [ 13.15 | 12.51 4.30 17.45 [ 16.81 30.00 Pass
VHT40/|MCSO0| 2 | 195 | 6925 | 16.05 | 15.51 4.30 20.35 | 19.81 30.00 Pass
VHT40/|MCS0| 2 | 211 | 7005 | 16.06 | 15.74 4.30 20.36 | 20.04 30.00 Pass
VHT40| MCS0| 2 | 227 | 7085 | 16.48 | 16.31 4.30 20.78 | 20.61 30.00 Pass
VHT80|MCSO0| 2 | 199 | 6945 |18.77 | 18.33 4.30 23.07 | 22.63 30.00 Pass
VHT80|MCS0| 2 | 215 | 7025 | 19.08 | 18.68 4.30 23.38 | 22.98 30.00 Pass
VHT164 MCSO| 2 | 207 | 6985 |20.64 |20.50 4.30 24.94 | 24.80 30.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another
Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.
EIRP of each polarization must individually be below the limit
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Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Spectral Density

U-NII-8 MIMO antenna

Conducted EIRP EIRP Power
Data Freq. P°W9r DG. P°W9r Density Pass
Mod. Rate NTY CH. (MHz) Density (dBi) Density Limit IFail
(dBm/MHz) (dBm/MHz) (dBm)
Ant4 | Ant2 [ Ant4 | Ant2 | Ant4 | Ant2
11a |6Mbps| 2| 189 | 6895 | 0.48 | 0.22 4.30 478 | 4.52 5.00 Pass
11a |6Mbps| 2 | 209 | 6995 | 0.67 | 0.47 4.30 497 | 4.77 5.00 Pass
11a |6Mbps| 2 | 229 | 7095 | 0.60 | 0.00 4.30 490 | 4.30 5.00 Pass
Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another
Each polarization has 1 antenna
Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO antenna
Data Freq. | RU CO;:Vl\JIZtred DG. FI’E;\?v:r ElRP. . Pass
Mod. Rate NTH CH. (MHz) | Config. (dBm) (dBi) (dBm) Power Limit IEail
(dBm)
Ant4 | Ant2 | Ant4 | Ant2 | Ant4 | Ant2
HE20 (MCSO| 2 | 001 | 5955 Full [13.41 |13.24 3.50 16.91 [ 16.74 30.00 Pass
HE20 (MCSO| 2| 049 | 6195 | Full [13.88 | 13.82 3.50 17.38 [17.32 30.00 Pass
HE20 ([MCSO| 2 | 093 | 6415 | Full [14.16 | 14.12 3.50 17.66 [ 17.62 30.00 Pass
HE40 [ MCSO| 2 | 003 | 5965  Full [16.81 | 16.85 3.50 20.31 [ 20.35 30.00 Pass
HE40 [MCSO| 2 | 051 | 6205 | Full [17.23 | 16.69 3.50 20.73 [ 20.19 30.00 Pass
HE40 [ MCSO| 2 | 091 | 6405 | Full (17.32 | 16.71 3.50 20.82 | 20.21 30.00 Pass
HE80 [ MCSO| 2 | 007 | 5985 Full [19.37 | 19.25 3.50 22.87 | 22.75 30.00 Pass
HE80 [ MCSO| 2 | 055 | 6225 | Full [19.56 | 19.37 3.50 23.06 | 22.87 30.00 Pass
HE80 [ MCSO| 2 | 087 | 6385 | Full (20.08 |20.11 3.50 23.58 | 23.61 30.00 Pass
HE160[{ MCSO| 2 | 015 | 6025 | Full (22.27 |22.31 3.50 25.77 | 25.81 30.00 Pass
HE160{ MCSO| 2 | 047 | 6185 | Full [22.31 |22.09 3.50 25.81 [ 25.59 30.00 Pass
HE160[{ MCSO| 2 | 079 | 6345 | Full [22.50 |22.28 3.50 26.00 [ 25.78 30.00 Pass
Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.
Each polarization has 1 antenna
Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit

Al-14 of 17



Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Table
U-NII-6 MIMO antenna
t; EIRP
Mod Data NTH CH Freq. CRL;. Coggvl:;ed ((Ej)é;;) Power P ElRE. it Pass
od. Rate | (MH2) onfig (dBm) (dBm) ower Limi /Fail
(dBm)

Ant4 [ Ant2 | Ant4 | Ant2 | Ant4 [ Ant2
HE20 [MCSO| 2 | 097 | 6435 | Full |12.73 | 12.60 4.40 17.13 [ 17.00 30.00 Pass
HE20 [MCSO| 2 | 105 | 6475 | Full |12.60 | 12.38 4.40 17.00 | 16.78 30.00 Pass
HE20 [MCSO| 2 | 113 | 6515 | Full |12.67 | 12.41 4.40 17.07 [ 16.81 30.00 Pass
HE40 ([MCSO| 2 | 099 | 6445 | Full | 15.67 | 15.77 4.40 20.07 | 20.17 30.00 Pass
HE40 [MCSO| 2 | 107 | 6485 | Full | 15.53 | 15.60 4.40 19.93 | 20.00 30.00 Pass
HE80 [ MCSO| 2| 103 | 6465 | Full |18.86 | 18.52 4.40 23.26 | 22.92 30.00 Pass

U-NII-6 straddle channel MIMO antenna
t; EIRP
Mod Data NTH CH Freq. CRL;. Coggvl:;ed ((Ej)é;;) Power P ElRE. it Pass
od. Rate - | (MH2) onfig (dBm) (dBm) ower Limi /Fail
(dBm)

Ant4 [ Ant2 | Ant4 | Ant2 | Ant4 [ Ant2
HE40 [MCSO| 2| 115 | 6525 | Full |15.83 | 15.89 4.40 20.23 | 20.29 30.00 Pass
HE80 [MCSO| 2| 119 | 6545 | Full |18.82 | 18.65 4.40 23.22 | 23.05 30.00 Pass
HE160[{ MCS0O| 2| 111 | 6505 | Full |21.98 |21.53 4.40 26.38 | 25.93 30.00 Pass
Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Table
U-NII-7 single antenna
Data Freq. | RU CO;:Vl\JIZtred DG. FI’E;\?er ElRP. . Pass
Mod. Rate NTH CH. (MHz) | Config. (dBm) (dBi) (dBm) Power Limit IEail
(dBm)
Ant4 | Ant2 | Ant4 | Ant2 | Ant4 | Ant2
HE20 (MCSO| 2 | 117 | 6535 | Full [13.15|12.97 3.90 17.05 | 16.87 30.00 Pass
HE20 ([MCSO| 2| 149 | 6695 | Full [13.26 | 13.08 3.90 17.16 | 16.98 30.00 Pass
HE20 (MCSO| 2| 181 | 6855 | Full [13.81 |13.45 3.90 17.71 [ 17.35 30.00 Pass
HE40 (MCSO| 2 | 123 | 6565 | Full [16.27 | 15.93 3.90 20.17 [ 19.83 30.00 Pass
HE40 (MCSO| 2 | 147 | 6685 | Full [16.06 | 15.70 3.90 19.96 | 19.60 30.00 Pass
HE40 [MCSO| 2| 179 | 6845 Full [16.41 | 16.09 3.90 20.31 [ 19.99 30.00 Pass
HE80 [ MCSO| 2 | 135 | 6625 | Full [19.43 | 19.03 3.90 23.33 [22.93 30.00 Pass
HE80 [ MCSO| 2 | 151 | 6705 Full [19.54 | 19.23 3.90 23.44 (23.13 30.00 Pass
HE80 [ MCSO| 2 | 167 | 6785 | Full [19.53 | 19.13 3.90 23.43 [ 23.03 30.00 Pass
HE160[{ MCSO| 2 | 143 | 6665 | Full [22.12 |21.80 3.90 26.02 25.70 30.00 Pass
U-NII-7 straddle channel single antenna
Data Freq. | RU CO;:Vl\JIZtred DG. FI’E;\?v:r ElRP. . Pass
Mod. | Rate NI M- | (MHz) | config. | (dBm) (dB) (dBm) FO I e
(dBm)
Ant4 | Ant2 | Ant4 | Ant2 | Ant4 | Ant2
HE20 (MCSO| 2| 185 | 6875 | Full [13.25|12.97 3.90 17.15 [ 16.87 30.00 Pass
HE40 (MCSO| 2 | 187 | 6885 | Full [17.22 | 16.82 3.90 2112 (20.72 30.00 Pass
HE80 [ MCSO| 2 | 183 | 6865 | Full [19.38 | 19.09 3.90 23.28 [ 22.99 30.00 Pass
HE160[{ MCSO| 2 | 175 | 6825 | Full [22.35 |21.99 3.90 26.25 | 25.89 30.00 Pass
Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.
Each polarization has 1 antenna
Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Table
U-NII-8 single antenna
Data Freq. | RU CO;:Vl\JIZtred DG. FI’E;\?v:r ElRP. . Pass
Mod. Rate NTH CH. (MHz) | Config. (dBm) (dBi) (dBm) Power Limit IEail
(dBm)
Ant4 | Ant2 | Ant4 | Ant2 | Ant4 | Ant2
HE20 [MCS0| 2| 189 | 6895 | Full |13.30 [ 12.92 4.30 17.60 [ 17.22 30.00 Pass
HE20 [MCS0| 2| 209 | 6995 | Full |13.05 [12.51 4.30 17.35 [ 16.81 30.00 Pass
HE20 [MCS0| 2| 229 | 7095 | Full |13.08 [12.48 4.30 17.38 [ 16.78 30.00 Pass
HE40 | MCS0| 2| 195 | 6925 | Full |16.07 [ 15.49 4.30 20.37 [19.79 30.00 Pass
HE40 | MCSO| 2| 211 | 7005 | Full |16.09 [15.73 4.30 20.39 [ 20.03 30.00 Pass
HE40 | MCS0| 2 | 227 | 7085 | Full |16.54 | 16.30 4.30 20.84 | 20.60 30.00 Pass
HE80 | MCS0| 2| 199 | 6945 | Full |18.73 [18.33 4.30 23.03 [ 22.63 30.00 Pass
HE80 | MCS0| 2| 215 | 7025 | Full |19.03 | 18.60 4.30 23.33 [ 22.90 30.00 Pass
HE160[{ MCSO| 2 | 207 | 6985 | Full |20.62 |20.50 4.30 24.92 | 24.80 30.00 Pass
Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.
Each polarization has 1 antenna
Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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Report Number : FR240104006F

TEST RESULTS DATA
26dB and 99% OBW
U-NII-5 MIMO antenna
99% 26 dB Emission
Data Freq. RU Bandwidth Bandwidth Bandwidth Pass
Rl = R (Mqu) Config. (MHz) (MHz) it /Fail
(MHz)
Ant4 | Ant2 | Ant4 | Ant2

EHT20 [ MCSO | 2 001 5955 Full 19.15 19.18 23.28 23.12 320.00 Pass
EHT20 [ MCSO | 2 049 6195 Full 19.14 19.17 23.76 23.68 320.00 Pass
EHT20 [ MCSO | 2 093 6415 Full 19.14 19.18 23.36 24.00 320.00 Pass
EHT40 [ MCSO | 2 003 5965 Full 38.58 38.51 45.60 45.60 320.00 Pass
EHT40 [ MCSO | 2 051 6205 Full 38.57 38.53 46.08 45,92 320.00 Pass
EHT40 [ MCSO | 2 091 6405 Full 38.58 38.52 45,92 4544 320.00 Pass
EHT80 [ MCSO | 2 007 5985 Full 77.84 77.75 89.28 89.92 320.00 Pass
EHT80 [ MCSO | 2 055 6225 Full 77.84 77.85 89.60 88.64 320.00 Pass
EHT80 | MCSO | 2 087 6385 Full 77.88 77.85 90.56 90.56 320.00 Pass
EHT160[ MCSO | 2 015 6025 Full 157.47 | 157.45 | 174.24 | 173.28 320.00 Pass
EHT160[ MCSO | 2 047 6185 Full 157.86 | 157.64 | 174.24 | 174.24 320.00 Pass
EHT160[ MCSO | 2 079 6345 Full 157.81 | 157.76 | 173.76 | 173.76 320.00 Pass
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Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO antenna
Conducted DG EIRP EIRP
Data Freq. RU Power - Power o Pass
Mod. Rate NTX  CH. (Mqu) Config. (dBm) (dBi) (dBm) oLl Ll /Fail
(dBm)
Ant4 | Ant2 | Ant4 [ Ant2 | Ant4 [ Ant2
EHT20 | MCSO | 2 001 5955 Full 13.58 | 13.43 3.50 17.08 | 16.93 30.00 Pass
EHT20| MCSO | 2 [ 049 | 6195 Full [ 14.09 | 13.99 3.50 17.59 | 17.49 30.00 Pass
EHT20 | MCSO | 2 093 6415 Full 14.31 | 14.22 3.50 17.81 | 17.72 30.00 Pass
EHT40| MCSO | 2 [ 003 | 5965 Ful | 16.83 | 16.87 3.50 20.33 | 20.37 30.00 Pass
EHT40 | MCSO | 2 051 6205 Full 17.24 | 16.71 3.50 20.74 | 20.21 30.00 Pass
EHT40| MCSO [ 2 [ 091 6405 Full [ 17.34 | 16.72 3.50 20.84 | 20.22 30.00 Pass
EHT80 | MCSO | 2 007 5985 Full 19.43 | 19.40 3.50 22.93 | 22.90 30.00 Pass
EHT80 | MCSO | 2 [ 055 | 6225 Full [ 19.69 | 19.59 3.50 23.19 | 23.09 30.00 Pass
EHT80 | MCSO | 2 087 6385 Full 20.20 | 20.21 3.50 23.70 | 23.71 30.00 Pass
EHT160[ MCSO | 2 | 015 | 6025 Full | 22.38 | 22.59 3.50 25.88 | 26.09 30.00 Pass
EHT160| MCSO | 2 047 6185 Full 22.50 | 22.39 3.50 26.00 | 25.89 30.00 Pass
EHT160[ MCSO | 2 | 079 | 6345 Full | 22,51 | 22.37 3.50 26.01 | 25.87 30.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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TEST RESULTS DATA

EIRP Power Spectral Density

Report Number : FR240104006F

U-NII-5 MIMO antenna
Conducted EIRP
Data Freq. RU Powgr DG. Powgr EIRDlt:,nPsci)t‘;\ller Pass

Mod- | Rate [N CH- | (MHz) | config. Density (dBi) Density Limit /Fail

(dBm/MHz) (dBm/MHz) (dBmMH2)

Ant4 | Ant2 | Ant4 | Ant2 | Ant4 [ Ant2
EHT20| MCS0 | 2 | 001 | 5955 | Ful 1.00 | 0.98 3.50 450 | 4.48 5.00 Pass
EHT20| MCSo [ 2 | 049 | 6195 | Ful 126 | 1.26 3.50 476 | 4.76 5.00 Pass
EHT20| MCS0 | 2 | 093 | 6415 | Ful 136 | 1.40 3.50 486 | 4.90 5.00 Pass
EHT40| MCso [ 2 | 003 | 5965 | Ful 140 | 1.40 3.50 490 | 4.90 5.00 Pass
EHT40| MCS0 | 2 | 051 | 6205 | Ful 138 | 0.89 3.50 488 | 4.39 5.00 Pass
EHT40| MCSo [ 2 | 091 | 6405 | Ful 140 | 072 3.50 490 | 422 5.00 Pass
EHT80| MCsSo | 2 | 007 | 5985 | Ful 1.00 | 1.24 3.50 459 | 474 5.00 Pass
EHT80| MCso [ 2 | 055 | 6225 | Ful 1.02 | 096 3.50 452 | 4.46 5.00 Pass
EHT80| MCS0 | 2 | 087 | 6385 | Ful 126 | 1.22 3.50 476 | 472 5.00 Pass
EHT160] MCSO [ 2 | 015 | 6025 | Fur | 080 | 1.10 3.50 430 | 4.60 5.00 Pass
EHT160| MCSO | 2 [ 047 | 6185 | Ful | 062 | 066 3.50 412 | 4.16 5.00 Pass
EHT160] MCSO | 2 | 079 | 6345 | Fui | 074 | 096 3.50 424 | 4.46 5.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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Report Number

: FR240104006F

TEST RESULTS DATA
26dB and 99% OBW
U-NII-6 MIMO antenna
99% 26 dB Emission
Data Freq. RU Bandwidth Bandwidth Bandwidth Pass
Mod- | Rate [N ©H | (MHz) | config. (MHz) (MHz) it /Fail
(MHz)
Ant4 | Ant2 | Ant4 | Ant2
EHT20 [ MCSO | 2 097 6435 Full 19.15 19.17 23.60 23.52 320.00 Pass
EHT20 [ MCSO | 2 105 6475 Full 19.15 19.18 23.28 23.92 320.00 Pass
EHT20 [ MCSO | 2 113 6515 Full 19.16 19.18 23.12 23.84 320.00 Pass
EHT40 [ MCSO | 2 099 6445 Full 38.57 38.53 45.44 46.08 320.00 Pass
EHT40 [ MCSO | 2 107 6485 Full 38.55 38.53 45.76 46.24 320.00 Pass
EHT80 [ MCSO | 2 103 6465 Full 77.91 77.85 89.92 91.20 320.00 Pass
U-NII-6 straddle channel MIMO antenna
99% 26 dB Emission
Data Freq. RU Bandwidth Bandwidth Bandwidth Pass
Mod- | Rate [N ©H | (MHz) | confis. (MHz) (MHz) it /Fail
(MHz)
Ant4 | Ant2 | Ant4 | Ant2

EHT40 | MCSO | 2 115 6525 Full 38.59 38.52 45.44 45.44 320.00 Pass
EHT80 [ MCSO | 2 119 6545 Full 77.91 77.87 90.24 90.24 320.00 Pass
EHT160[ MCSO | 2 111 6505 Full 157.76 | 157.59 | 175.68 | 171.84 320.00 Pass
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Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Table
U-NII-6 MIMO antenna
Conducted EIRP
Mod. | 22 |nrx| ch. | Frea- | RU Power (Ei)lg) Power Povi?fimit RS
: Rate ’ (MHz) | Config. (dBm) (dBm) (dBm) /Fail
Ant4 | Ant2 | Ant4 | Ant2 | Ant4 [ Ant2
EHT20 | MCSO | 2 097 6435 Full 12.93 | 12.72 4.40 17.33 | 1712 30.00 Pass
EHT20 | MCSO | 2 105 6475 Full 12.84 | 12.60 4.40 17.24 | 17.00 30.00 Pass
EHT20 | MCSO | 2 113 6515 Full 12.76 | 12.64 4.40 17.16 | 17.04 30.00 Pass
EHT40 | MCSO | 2 | 099 6445 Full 15.73 | 15.87 4.40 20.13 | 20.27 30.00 Pass
EHT40 | MCSO | 2 107 6485 Full 15.60 | 15.62 4.40 20.00 | 20.02 30.00 Pass
EHT80 | MCSO | 2 103 6465 Full 18.91 | 18.67 4.40 23.31 | 23.07 30.00 Pass
U-NII-6 straddle channel MIMO antenna
Conducted EIRP
Mod Data Nl CH Freq. RU Power (gé;i) Power Pomliljfimit Pass
. Rate : (MHz) | Config. (dBm) (dBm) /Fail
(dBm)
Ant4 | Ant2 | Ant4 | Ant2 | Ant4 [ Ant2
EHT40 | MCSO | 2 115 6525 Full 15.92 | 16.01 4.40 20.32 | 20.41 30.00 Pass
EHT80 | MCSO | 2 119 6545 Full 18.93 | 18.81 4.40 23.33 | 23.21 30.00 Pass
EHT160| MCSO | 2 111 6505 Full | 22.13 | 21.67 4.40 26.53 | 26.07 30.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.
EIRP of each polarization must individually be below the limit
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TEST RESULTS DATA

EIRP Power Spectral Density

Report Number

: FR240104006F

U-NII-6 MIMO antenna
Conducted EIRP
Dat E Power DG Power EIRDP Pc.ther P
Mod. RZtZ NTX| CH. (,\;quz') C;‘:ig Density (dBi) Density et/ ”f‘:lf
(dBm/MHz) (dBm/MHz) (dBm/MHz)
Ant4 | Ant2 | Ant4 | Ant2 | Ant4 [ Ant2
EHT20 | MCSO | 2 097 6435 Full 0.32 0.19 4.40 4.72 4.59 5.00 Pass
EHT20 | MCSO | 2 105 6475 Full 0.14 0.08 4.40 4.54 4.48 5.00 Pass
EHT20 | MCSO | 2 113 6515 Full 0.30 0.19 4.40 4.70 4.59 5.00 Pass
EHT40 | MCSO | 2 099 6445 Full 0.08 0.20 4.40 4.48 4.60 5.00 Pass
EHT40| MCSO | 2 107 6485 Full 0.05 0.07 4.40 4.45 4.47 5.00 Pass
EHT80 | MCSO | 2 103 6465 Full 0.24 0.09 4.40 4.64 4.49 5.00 Pass
U-NII-6 straddle channel MIMO antenna
Conducted EIRP
Dat F = Power DG Power EIRDP P(.)twer P
Mod. thz NTX| CH. (n;quz') Coan’ig Density (dBi) Density E’r‘:i'ty ”f::
: Bm/MH Bm/MH
(dBm/MHz) (dBm/MHz) (dBm/MH2)
Ant4 | Ant2 | Ant4 | Ant2 | Ant4 [ Ant2
EHT40 | MCSO | 2 115 6525 Full 0.08 0.07 4.40 4.48 4.47 5.00 Pass
EHT80 | MCSO | 2 119 6545 Full 0.10 -0.02 4.40 4.50 4.38 5.00 Pass
EHT160] MCSO | 2 11 6505 Full 0.35 0.08 4.40 4.75 4.48 5.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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Report Number : FR240104006F

TEST RESULTS DATA
26dB and 99% OBW
U-NII-7 MIMO antenna
99% 26 dB Emission
Data Freq. RU Bandwidth Bandwidth Bandwidth Pass
I || o NP R (Mqu) Config. (MHz) (MHz) it /Eail
(MHz)
Ant4 | Ant2 | Ant4 | Ant2
EHT20 [ MCSO | 2 117 6535 Full 19.16 19.18 23.36 24.00 320.00 Pass
EHT20 [ MCSO | 2 149 6695 Full 19.15 19.17 23.36 24.00 320.00 Pass
EHT20 [ MCSO | 2 181 6855 Full 19.14 19.18 23.28 23.76 320.00 Pass
EHT40 [ MCSO | 2 123 6565 Full 38.55 38.52 45.92 45.60 320.00 Pass
EHT40 [ MCSO | 2 147 6685 Full 38.57 38.52 46.08 45.92 320.00 Pass
EHT40 [ MCSO | 2 179 6845 Full 38.60 38.54 45.92 45.76 320.00 Pass
EHT80 [ MCSO | 2 135 6625 Full 77.91 77.84 89.92 91.20 320.00 Pass
EHT80 [ MCSO | 2 151 6705 Full 77.87 77.85 90.24 89.28 320.00 Pass
EHT80 | MCSO | 2 167 6785 Full 77.88 77.91 90.56 91.20 320.00 Pass
EHT160[ MCSO | 2 143 6665 Full 157.83 | 157.74 | 174.72 | 173.76 320.00 Pass
U-NII-7 straddle channel MIMO antenna
99% 26 dB Emission
Data Freq. RU Bandwidth Bandwidth Bandwidth Pass
M| g NP R (Mqu) Config. (MHz) (MHz) it /Eail
(MHz)
Ant4 | Ant2 | Ant4 | Ant2

EHT20 [ MCSO | 2 185 6875 Full 19.12 19.16 23.36 23.52 320.00 Pass
EHT40 | MCSO | 2 187 6885 Full 38.59 38.58 46.24 46.40 320.00 Pass
EHT80 [ MCSO | 2 183 6865 Full 77.90 77.84 88.64 90.88 320.00 Pass
EHT160[ MCSO | 2 175 6825 Full 157.74 | 157.54 | 176.64 | 171.84 320.00 Pass
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Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO antenna
Conducted EIRP
Mod. Data Nl CH. Freq. RU. Power (glg;i) Power Pomliljfimit Pags
Rate (MHz) | Config. (dBm) (dBm) /Fail
(dBm)
Ant4 | Ant2 | Ant4 [ Ant2 | Ant4 [ Ant2
EHT20 | MCSO | 2 117 6535 Full 13.33 | 13.17 3.90 17.23 | 17.07 30.00 Pass
EHT20 | MCSO | 2 149 6695 Full 13.33 | 13.17 3.90 17.23 | 17.07 30.00 Pass
EHT20 | MCSO | 2 181 6855 Full 13.92 | 13.64 3.90 17.82 | 17.54 30.00 Pass
EHT40 | MCSO | 2 123 6565 Full 16.48 | 15.98 3.90 20.38 | 19.88 30.00 Pass
EHT40| MCSO | 2 147 6685 Full 16.71 | 16.38 3.90 20.61 | 20.28 30.00 Pass
EHT40 | MCSO | 2 179 6845 Full 16.73 | 16.33 3.90 20.63 | 20.23 30.00 Pass
EHT80 | MCSO | 2 135 6625 Full 19.53 | 19.27 3.90 23.43 | 23.17 30.00 Pass
EHT80 | MCSO | 2 151 6705 Full 19.69 | 19.55 3.90 23.59 | 23.45 30.00 Pass
EHT80 | MCSO | 2 167 6785 Full 19.76 | 19.39 3.90 23.66 | 23.29 30.00 Pass
EHT160| MCSO | 2 143 6665 Full 22.23 | 22.12 3.90 26.13 | 26.02 30.00 Pass
U-NII-7 straddle channel MIMO antenna
Conducted DG EIRP EIRP
Data Freq. RU Power . Power e Pass
Mod. | Rate [NP] CH- (Mqu) Config. (dBm) (dBi) (dBm) FEEr s e g
(dBm)
Ant4 | Ant2 | Ant4 | Ant2 | Ant4 [ Ant2
EHT20 | MCSO | 2 185 6875 Full 13.51 13.15 3.90 17.41 17.05 30.00 Pass
EHT40| MCSO | 2 187 6885 Full 17.23 | 16.88 3.90 21.13 | 20.78 30.00 Pass
EHT80 | MCSO | 2 183 6865 Full 20.02 | 19.52 3.90 23.92 | 23.42 30.00 Pass
EHT160| MCSO0 | 2 175 6825 Full 22.48 | 22.23 3.90 26.38 | 26.13 30.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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TEST RESULTS DATA

EIRP Power Spectral Density

Report Number

: FR240104006F

U-NII-7 MIMO antenna
Conducted EIRP

Data Freq. RU POW?F DG. Powgr ElRDZnZCth\;\llel’ Pass
Mod- | Rate [N CH- | (MHz) | config. Density (dBi) Density Limit /Fail

(dBm/MHz) (dBm/MHz) (dBm/MHz)

Ant4 | Ant2 | Ant4 | Ant2 | Ant4 [ Ant2
EHT20 | MCSO | 2 117 6535 Full 0.54 0.45 3.90 4.44 4.35 5.00 Pass
EHT20 | MCSO | 2 149 6695 Full 0.65 0.50 3.90 4.55 4.40 5.00 Pass
EHT20 | MCSO | 2 181 6855 Full 0.93 0.77 3.90 4.83 4.67 5.00 Pass
EHT40 | MCSO | 2 123 6565 Full 0.84 0.46 3.90 4.74 4.36 5.00 Pass
EHT40 | MCSO | 2 147 6685 Full 0.97 0.58 3.90 4.87 4.48 5.00 Pass
EHT40 | MCSO | 2 179 6845 Full 0.83 0.36 3.90 4.73 4.26 5.00 Pass
EHT80 | MCSO | 2 135 6625 Full 0.66 0.45 3.90 4.56 4.35 5.00 Pass
EHT80 | MCSO | 2 151 6705 Full 0.88 0.84 3.90 4.78 4.74 5.00 Pass
EHT80 | MCSO | 2 167 6785 Full 0.65 0.36 3.90 4.55 4.26 5.00 Pass
EHT160| MCSO | 2 143 6665 Full 0.66 0.54 3.90 4.56 4.44 5.00 Pass
U-NII-7 straddle channel MIMO antenna
Conducted EIRP

Data Freq. RU Powgr DG. Powgr EIRDZnPs?t\;V ° Pass
Mod. Rate Ntx| CH. (MHz) | Config. Density (dBi) Density Limit IFail

(dBm/MHz) (dBm/MHz) (dBm/MHz)

Ant4 | Ant2 | Ant4 | Ant2 | Ant4 [ Ant2

EHT20 | MCSO | 2 185 6875 Full 0.50 0.30 3.90 4.40 4.20 5.00 Pass
EHT40 | MCSO | 2 187 6885 Full 0.83 0.36 3.90 473 4.26 5.00 Pass
EHT80 | MCSO | 2 183 6865 Full 0.66 0.27 3.90 4.56 417 5.00 Pass
EHT160| MCSO | 2 175 6825 Full 0.83 0.50 3.90 473 4.40 5.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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Report Number : FR240104006F

TEST RESULTS DATA
26dB EBW and 99% OBW

U-NII-8 MIMO antenna
99% 26 dB Emission
Data Freq. RU Bandwidth Bandwidth Bandwidth Pass
I || o NP R (Mqu) Config. (MHz) (MHz) it /Eail
(MHz)
Ant4 | Ant2 | Ant4 | Ant2

EHT20 [ MCSO | 2 189 6895 Full 19.13 19.17 22.96 23.28 320.00 Pass
EHT20 [ MCSO | 2 209 6995 Full 19.12 19.16 23.12 23.52 320.00 Pass
EHT20 [ MCSO | 2 229 7095 Full 19.14 19.18 23.52 23.84 320.00 Pass
EHT40 [ MCSO | 2 195 6925 Full 38.59 38.57 4528 4576 320.00 Pass
EHT40 [ MCSO | 2 211 7005 Full 38.43 38.42 4576 45,92 320.00 Pass
EHT40 [ MCSO | 2 227 7085 Full 38.52 38.51 46.08 45.28 320.00 Pass
EHT80 [ MCSO | 2 199 6945 Full 77.79 77.75 88.96 89.92 320.00 Pass
EHT80 [ MCSO | 2 215 7025 Full 77.85 77.80 89.92 92.16 320.00 Pass
EHT160[ MCSO | 2 207 6985 Full 157.59 | 157.38 | 173.28 | 171.84 320.00 Pass
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Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Table
U-NII-8 single antenna
Conducted EIRP
Mod. Data Nl CH. Freq. RU. Power (SBG;) Power Pomliljfimit Pags
Rate (MHz) | Config. (dBm) (dBm) /Fail
(dBm)
Ant4 | Ant2 | Ant4 [ Ant2 | Ant4 [ Ant2
EHT20 | MCSO | 2 189 6895 Full 13.41 | 13.04 4.30 17.71 | 17.34 30.00 Pass
EHT20 | MCSO | 2 209 6995 Full 13.19 | 12.66 4.30 17.49 | 16.96 30.00 Pass
EHT20 | MCSO | 2 229 7095 Full 13.32 | 12.75 4.30 17.62 | 17.05 30.00 Pass
EHT40 | MCSO | 2 195 6925 Full 16.08 | 15.68 4.30 20.38 | 19.98 30.00 Pass
EHT40| MCSO | 2 211 7005 Full 16.12 | 15.98 4.30 20.42 | 20.28 30.00 Pass
EHT40 | MCSO | 2 227 7085 Full 16.55 | 16.39 4.30 20.85 | 20.69 30.00 Pass
EHT80 | MCSO | 2 199 6945 Full 18.88 | 18.46 4.30 23.18 | 22.76 30.00 Pass
EHT80 | MCSO | 2 215 7025 Full 19.09 | 18.86 4.30 23.39 | 23.16 30.00 Pass
EHT160| MCSO0 | 2 207 6985 Full 20.65 | 20.51 4.30 24.95 | 24.81 30.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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TEST RESULTS DATA

EIRP Power Spectral Density

Report Number : FR240104006F

U-NII-8 MIMO antenna
Conducted EIRP
Data Freq. RU Powgr DG. Powgr EIRDlt:,nPsci)t‘;\ller Pass

Mod- | Rate [N CH- | (MHz) | config. Density (dBi) Density Limit /Fail

(dBm/MHz) (dBm/MHz) (dBmMH2)

Ant4 | Ant2 | Ant4 | Ant2 | Ant4 [ Ant2
EHT20| MCSo | 2 | 189 | 6895 | Ful | o064 | 0.53 4.30 494 | 4.83 5.00 Pass
EHT20[ MCso [ 2| 209 | 6995 | Fur | o038 [ o0.12 4.30 468 | 4.42 5.00 Pass
EHT20| MCso | 2 | 229 | 7095 | Fur | o051 0.01 4.30 481 | 4.31 5.00 Pass
EHT40| MCSo [ 2| 195 | 6925 | Fur | o055 | -0.05 4.30 485 | 4.25 5.00 Pass
EHT40| MCsSo | 2 | 211 | 7005 | Fur | o048 | 0.25 4.30 478 | 455 5.00 Pass
EHT40| MCSo [ 2| 227 | 7085 | Fur | o069 | 045 4.30 499 | 475 5.00 Pass
EHT80| MCSO | 2 | 199 | 6945 | Fur | 037 | 0.5 4.30 467 | 4.35 5.00 Pass
EHT80| MCso [ 2| 215 | 7025 | Fur | o057 | o047 4.30 487 | 447 5.00 Pass
EHT160| MCSO | 2 [ 207 | 6985 | Ful | -059 | -0.54 4.30 371 | 3.76 5.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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Report Number

TEST RESULTS DATA
26dB EBW and 99% OBW

: FR240104006F

U-NII-5 ~ U-NII-8 MIMO antenna
99% 26 dB Emission
Data Freq. RU Bandwidth Bandwidth Bandwidth Pass
Rl = R (Mqu) Config. (MHz) (MHz) it /Fail
(MHz)
Ant4 | Ant2 | Ant4 | Ant2

EHT320( MCSO | 2 031 6105 Full 315.69 | 315.17 | 341.05 | 338.85 320.00 Pass
EHT320( MCSO | 2 063 6265 Full 316.18 | 315.62 | 344.22 | 344.89 320.00 Pass
EHT320( MCSO | 2 095 6425 Full 316.13 | 316.28 | 566.73 | 630.46 320.00 Pass
EHT320( MCSO | 2 127 6585 Full 316.20 | 316.28 | 344.03 | 340.38 320.00 Pass
EHT320( MCSO | 2 159 6745 Full 315.73 | 315.95 | 341.17 | 342.03 320.00 Pass
EHT320( MCSO | 2 191 6905 Full 315.25 | 314.76 | 341.63 | 343.26 320.00 Pass

Note: 99% BW measurement is demonstrated in compliance with the limit.
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TEST RESULTS DATA

EIRP Power Spectral Density

Report Number : FR240104006F

U-NII-5 ~ U-NII-8 MIMO antenna
Conducted EIRP
Data Freq. RU Powgr DG. Powgr EIRDlt:,nPsci)t‘;\ller Pass
Mod- | Rate [N CH- | (MHz) | config. Density (dBi) Density Limit /Fail
(dBm/MHz) (dBm/MHz) (dBmMH2)
Ant4 | Ant2 | Ant4 | Ant2 | Ant4 [ Ant2
EHT320| MCSO | 2 [ 031 | 6105 | Ful | -247 | -1.90 3.50 1.04 | 1.51 5.00 Pass
EHT320] MCso | 2| 063 | 6265 | Ful | -1.99 | -1.95 3.50 151 | 155 5.00 Pass
EHT320| MCSO | 2 [ 095 | 6425 | Ful | -127 | -1.01 4.40 3.13 | 3.39 5.00 Pass
EHT320] MCcso | 2| 127 | 6585 | Ful | 172 | -168 4.40 268 | 2.72 5.00 Pass
EHT320| MCSO | 2 [ 159 | 6745 | Ful | -254 | -3.50 4.30 1.76 | 0.81 5.00 Pass
EHT320] MCcso | 2 [ 191 | 6905 | Fun | 472 | 507 4.30 042 | -0.77 5.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.

EIRP of each polarization must individually be below the limit
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Report Number : FR240104006F

TEST RESULTS DATA
EIRP Power Table
U-NII-5 ~ U-NII-8 MIMO antenna
Conducted EIRP
Mod. Data Nl CH. Freq. RU. Power (SBG;) Power Pomliljfimit Pags
Rate (MHz) | Config. (dBm) (dBm) /Fail
(dBm)
Ant4 | Ant2 | Ant4 [ Ant2 | Ant4 [ Ant2
EHT320{ MCSO | 2 031 6105 Full 2218 | 22.62 3.50 25.68 | 26.12 30.00 Pass
EHT320] MCSO | 2 063 6265 Full 22.91 22.75 3.50 26.41 26.25 30.00 Pass
EHT320{ MCSO | 2 095 6425 Full 23.42 | 23.25 4.40 27.82 | 27.65 30.00 Pass
EHT320] MCSO | 2 127 6585 Full 22.76 | 22.72 4.40 27.16 | 27.12 30.00 Pass
EHT320[ MCSO | 2 159 6745 Full 21.74 | 21.08 4.30 26.04 | 25.38 30.00 Pass
EHT320] MCSO | 2 191 6905 Full 18.93 | 18.58 4.30 23.23 | 22.88 30.00 Pass

Note 1: The device has 2 antennas, each of which has one of two polarizations that are orthogonal to one another.

Each polarization has 1 antenna

Note 2: One of the polarization is a 90-degree phase-shifted replica of the other.
EIRP of each polarization must individually be below the limit
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ssamonas. FCC RADIO TEST REPORT Report No. : FR240104006F

Appendix B. AC Conducted Emission Test Results

Temperature : 19.2~21.4C
Relative Humidity : |44.5~48.3%

Test Engineer : [Jin Peng

TEL : 408 9043300 Page Number :BlofB1



EUT Information

Test Site Location : CO01-CA
Project 240104006
Power: 120Vac/60Hz

100 T

Level in dBuV

Full Spectrum

o \ CISPR-OP Limit at Main Ports
|

}
300 400500 800 1M 2M 3M 4M 5M 6
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuv) | (dB) (dB)
0.150108 29.16 55.99 26.83 | L1 OFF 20.2
0.150108 44.05 65.99 21.94 L1 OFF 20.2
0.388698 39.32 48.09 8.77 | L1 OFF 20.3
0.388698 44.23 58.09 13.86 | L1 OFF 20.3
0.419703 30.24 47.45 17.21 | L1 OFF 20.3
0.419703 37.79 57.45 19.66 | L1 OFF 20.3
1.090572 22.49 46.00 2351 L1 OFF 20.3
1.090572 29.09 56.00 26.91 | L1 OFF 20.3
7.520991 26.98 50.00 23.02| L1 OFF 20.5
7.520991 32.53 60.00 2747 L1 OFF 20.5
13.959105 28.22 50.00 21.78 | L1 OFF 20.8
13.959105 33.52 60.00 26.48 | L1 OFF 20.8




EUT Information

Test Site Location : COO01-CA
Project 240104006
Power: 120Vac/60Hz
Full Spectrum
100 1
90 1
801
701
g 60_\ CISPR-QP Limit at Main Ports
m 4
©
£ 501
% 4
40
*
¢ ¢
304y &
20
10
0 } } } — } } } } } —— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.150000 - 29.03 56.00 26.97 | N OFF 20.2
0.150000 43.55 - 66.00 22.45| N OFF 20.2
0.388500 40.07 48.10 8.03| N OFF 20.2
0.388500 45.18 === 58.10 12.92 | N OFF 20.2
0.429000 --- 28.41 47.27 18.86 | N OFF 20.2
0.429000 37.52 --- 57.27 19.75| N OFF 20.2
1.189500 --- 23.45 46.00 22.55| N OFF 20.3
1.189500 29.53 56.00 26.47 | N OFF 20.3
7.638000 --- 28.22 50.00 21.78 | N OFF 20.5
7.638000 34.00 - 60.00 26.00 | N OFF 20.5
13.713000 29.61 50.00 20.39 | N OFF 20.8
13.713000 34.95 60.00 25.05|N OFF 20.8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Appendix C. Radiated Spurious Emission

Temperature : 20.1~23.7°C
Test Engineer : Minh Nguyen and Thinh Hoang
Relative Humidity : 39.6~53.2%
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5923 68.71 -19.49 88.2 51.03 34.25 13.17 | 29.74 | 190 44 P H
5923.56 58.2 -10 68.2 40.52 34.25 13.17 | 29.74 | 190 44 A H
* 5955 118.56 - - 100.9 34.22 13.2 29.76 | 190 44 P H
* 5955 110.35 - - 92.69 34.22 13.2 29.76 | 190 44 A H
7384 52.59 -1.41 54 31.01 36.63 1469 | 29.74 | 190 44 A H
802.11a
H
CHO1
5922.44 72.17 -16.03 88.2 54.48 34.25 13.17 | 29.73 | 131 64 P \%
5955MHz
5924.96 61.7 -6.5 68.2 44.02 34.25 13.17 | 29.74 | 131 64 A \%
* 5955 117.94 - - 100.28 34.22 13.2 29.76 | 131 64 P \Y
* 5955 109.26 - - 91.6 34.22 13.2 29.76 | 131 64 A \%
7461 52.52 -1.48 54 31.17 36.36 14.77 | 29.78 | 131 64 A \Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : Clof C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11910 56.64 -17.36 74 65.62 38.78 18.97 | 66.73 184 41 P H
11910 47.83 -6.17 54 56.81 38.78 18.97 | 66.73 184 41 A H
17865 53.71 -20.29 74 57.36 42.33 23.71 | 69.69 214 281 P H
17865 44.01 -9.99 54 47.66 42.33 23.71 | 69.69 214 281 A H
23820 56.25 -17.75 74 49.77 38.81 17.85 | 50.18 | 310 53 P H
23820 46.98 -7.02 54 40.5 38.81 17.85 | 50.18 | 310 53 A | H
H
H
H
H
H
802.11a
H
CHO1
11910 56 -18 74 64.98 38.78 18.97 | 66.73 191 321 P \%
5955MHz
11910 46.63 -7.37 54 55.61 38.78 18.97 | 66.73 191 321 A \%
17865 52.78 -21.22 74 56.43 42.33 23.71 | 69.69 107 18 P \
17865 43.23 -10.77 54 46.88 42.33 23.71 | 69.69 107 18 A \
23820 56.92 -17.08 74 50.4 38.85 17.85 | 50.18 | 312 18 P \%
23820 46.3 -7.7 54 39.78 38.85 17.85 | 50.18 | 312 18 AV
\%
\
\%
\%
\%
\%
TEL : 408 9043300 Page Number : C20of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12350 55.32 -18.68 74 63.64 39.01 19.33 | 66.66 301 357 P H
12350 45.76 -8.24 54 54.08 39.01 19.33 | 66.66 | 301 | 357 | A | H
18525 39.79 -34.21 74 40.96 38.07 1439 | 53.63 - - P H
24700 54.97 -33.23 88.2 46.32 39.03 18.71 | 49.09 202 28 P H
H
H
H
H
H
H
H
802.11a
H
CH 45
12350 55.02 | -18.98 74 63.34 39.01 19.33 | 66.66 | 200 | 329 P |V
6175MHz
12350 46.14 -7.86 54 54.46 39.01 19.33 | 66.66 | 200 | 329 | A | V
18525 40.4 -33.6 74 41.44 38.2 14.39 | 53.63 - - P \
24700 53.58 | -34.62 88.2 44.91 39.05 18.71 | 49.09 | 153 | 360 P |V
\%
\
\%
\
\%
\%
\%
\%
TEL : 408 9043300 Page Number : C30of C72




ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12830 50.71 -37.49 88.2 58.33 39.57 19.75 | 66.94 286 152 P H
19245 53.48 -20.52 74 54.71 37.99 14.74 | 53.96 283 321 P H
19245 43.15 -10.85 54 44.38 37.99 14.74 | 53.96 283 321 A H
25660 55.99 -32.21 88.2 48.61 38.95 19.77 | 51.34 100 316 P H
H
H
H
H
H
H
H
802.11a
H
CH 93
12830 54.8 -33.4 88.2 62.42 39.57 19.75 | 66.94 215 177 P \%
6415MHz
19245 52.57 -21.43 74 53.75 38.04 14.74 | 53.96 298 341 P \%
19245 43.35 -10.65 54 44.53 38.04 14.74 | 53.96 298 341 A \
25660 5457 | -33.63 88.2 47.14 39 19.77 | 51.34 | 126 | 360 P |V
\%
\
\%
\
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 408 9043300 Page Number : C40of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5924.96 73.44 -14.76 88.2 55.76 34.25 13.17 29.74 187 44 P H
5924.96 63.2 -5 68.2 45.52 34.25 13.17 29.74 187 44 A H
* 5955 119.58 - - 101.92 34.22 13.2 29.76 187 44 P H
* 5955 109.4 - - 91.74 34.22 13.2 29.76 187 44 A H
802.11be 7377 52.49 -1.51 54 30.9 36.66 14.68 29.75 187 44 A H
EHT20 Full H
CHO1 5924.96 74.62 -13.58 88.2 56.94 34.25 13.17 29.74 100 62 P \%
5955MHz 5924.96 64.26 | -3.94 68.2 4658 | 34.25 | 13.17 | 29.74 | 100 | 62 AV
* 5955 117.55 - - 99.89 34.22 13.2 29.76 100 62 P \%
* 5955 108.45 - - 90.79 34.22 13.2 29.76 100 62 A \%
7384 52.56 -1.44 54 30.98 36.63 14.69 | 29.74 | 100 62 A |V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C50f C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

11910 55.91 -18.09 74 64.89 38.78 18.97 66.73 206 39 P H

11910 46.74 -7.26 54 55.72 38.78 18.97 | 66.73 | 206 39 A | H

17865 52.57 -21.43 74 56.22 42.33 23.71 69.69 362 18 P H

17865 42.64 -11.36 54 46.29 42.33 23.71 69.69 362 18 A H

23820 54.14 |-19.86 74 47.66 38.81 17.85 | 50.18 | 310 53 P H

23820 45.96 -8.04 54 39.48 38.81 17.85 | 50.18 | 310 53 A | H

H

H

H

H

802.11be H
EHT20 Full H
CHO1 11910 54.3 -19.7 74 63.28 38.78 18.97 66.73 272 360 P \%
5955MHz 11910 44,96 | -9.04 54 53.94 | 38.78 | 1897 | 66.73 | 272 | 360 | A | V
17865 52.79 -21.21 74 56.44 42.33 23.71 69.69 122 23 P Vv

17865 43.31 -10.69 54 46.96 42.33 23.71 69.69 122 23 A \%

23820 54.78 -19.22 74 48.26 38.85 17.85 50.18 308 41 P \%

23820 45.05 -8.95 54 38.53 38.85 17.85 | 50.18 | 308 41 AV

\%

Vv

\%

\%

\%

\%

TEL : 408 9043300 Page Number : C6 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12350 54.08 -19.92 74 62.4 39.01 19.33 66.66 302 360 P H
12350 45.33 -8.67 54 53.65 39.01 19.33 | 66.66 | 302 | 360 A | H
18525 38.46 -35.54 74 39.63 38.07 14.39 53.63 - - P H
24700 52.2 -36 88.2 43.55 39.03 18.71 49.09 179 29 P H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 45 12350 5471 |-19.29 74 63.03 39.01 19.33 | 66.66 | 198 | 331 P |V
6175MHz 12350 4426 | -9.74 54 52.58 | 39.01 | 19.33 | 66.66 | 198 | 331 | A | V
18525 41.4 -32.6 74 42.44 38.2 14.39 53.63 - - P \Y,
24700 51.21 |-36.99 88.2 42.54 39.05 18.71 | 49.09 | 123 | 360 P \
\%
\%
\%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

12830 54.29 -33.91 88.2 61.91 39.57 19.75 66.94 375 39 P H

19245 53.2 -20.8 74 54.43 37.99 14.74 53.96 301 319 P H

19245 42.93 -11.07 54 44.16 37.99 14.74 53.96 301 319 A H

25660 55.29 -32.91 88.2 47.91 38.95 19.77 51.34 199 292 P H

H

H

H

H

H

H

802.11be H

EHT20 Full H

CH 93 12830 52.97 | -35.23 88.2 60.59 39.57 19.75 | 66.94 | 243 0 P |V

6415MHz 19245 54.27 | -19.73 74 55.45 | 38.04 | 14.74 | 5396 | 290 | 341 | P | V

19245 42.47 -11.53 54 43.65 38.04 14.74 53.96 290 341 A \Y,

25660 55.08 | -33.12 88.2 47.65 39 19.77 | 51.34 | 127 | 360 P |V

\%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 408 9043300 Page Number : C8of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5916.24 74.27 -13.93 88.2 56.59 34.25 13.16 | 29.73 | 118 65 P H
5924.88 64.61 -3.59 68.2 46.93 34.25 13.17 29.74 118 65 A H
* 5965 115.01 - - 97.34 34.22 13.21 29.76 118 65 P H
* 5965 104.9 - - 87.23 34.22 13.21 | 29.76 | 118 65 A | H
802.11be 7301 52.02 -1.98 54 30.45 36.6 147 | 29.73 | 118 | 65 A | H
EHT40 Full H
CHO03 5924.34 71.37 -16.83 88.2 53.69 34.25 13.17 29.74 197 26 P \%
5965MHz 5924.88 62.42 -5.78 68.2 4474 | 3425 | 13.17 | 29.74 | 197 | 26 AV
* 5965 114.59 - - 96.92 34.22 13.21 29.76 197 26 P \%
* 5965 104.45 - - 86.78 34.22 13.21 29.76 197 26 A \%
7391 51.98 -2.02 54 30.41 36.6 14.7 29.73 | 197 26 A |V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C9of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

11930 54.41 -19.59 74 63.31 38.77 18.98 66.65 198 44 P H

11930 44.7 -9.3 54 53.6 38.77 18.98 | 66.65 | 198 44 A | H

17895 53.01 -20.99 74 56.15 42.65 23.74 69.53 222 163 P H

17895 42.89 -11.11 54 46.03 42.65 23.74 69.53 222 163 A H

23860 52.74 | -21.26 74 46.36 38.77 17.87 | 50.26 | 311 54 P H

23860 42.99 -11.01 54 36.61 38.77 17.87 50.26 311 54 A H

H

H

H

H

802.11be H
EHT40 Full H
CH 03 11930 52,19 | -21.81 74 61.09 38.77 18.98 | 66.65 | 314 | 360 P |V
5965MHz 11930 42,98 | -11.02 54 51.88 | 38.77 | 1898 | 66.65 | 314 | 360 | A | V
17895 53.82 | -20.18 74 56.96 42.65 23.74 | 69.53 | 177 | 305 P |V

17895 43.11 -10.89 54 46.25 42.65 23.74 69.53 177 305 A \Y,

23860 51.13 -22.87 74 44.66 38.86 17.87 50.26 312 39 P \%

23860 41.45 |-12.55 54 34.98 38.86 17.87 | 50.26 | 312 39 AV

\%

Vv

\%

\%

\%

\%

TEL : 408 9043300 Page Number : C10 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12330 50.07 -23.93 74 58.33 39.05 19.32 66.63 301 360 P H
12330 39.9 -14.1 54 48.16 39.05 19.32 | 66.63 | 301 | 360 A | H
18495 36.47 -37.53 74 37.82 38.06 14.37 53.78 - - P H
24660 51.69 -36.51 88.2 43.19 38.98 18.67 49.15 199 29 P H
24660 4468 | -23.52 68.2 36.18 38.98 18.67 | 49.15 | 199 29 A | H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 43 12330 48.97 -25.03 74 57.23 39.05 19.32 | 66.63 | 221 | 329 P |V
6165MHz 12330 39.35 | -14.65 54 4761 | 39.05 | 1932 | 66.63 | 221 | 329 | A | V
18495 36.84 -37.16 74 38.07 38.18 14.37 53.78 - - P \Y,
24660 52.45 |-35.75 88.2 43.88 39.05 18.67 | 49.15 | 151 | 360 P \
24660 41.69 -26.51 68.2 33.12 39.05 18.67 49.15 151 360 A \%
\%
\%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

12810 49.86 -38.34 88.2 57.48 39.5 19.73 66.85 235 167 P H

19215 42.01 | -31.99 74 43.3 38.02 14.73 | 54.04 | 100 | 301 P H

19215 34.34 -19.66 54 35.63 38.02 14.73 54.04 100 301 A H

25620 46.19 -42.01 88.2 38.8 38.95 19.73 51.29 - - P H

H

H

H

H

H

H

802.11be H

EHT40 Full H

CH91 12810 51.74 | -36.46 88.2 59.36 39.5 19.73 | 66.85 | 198 | 302 P |V

6405MHz 19215 43.1 -30.9 74 4434 | 38.07 | 14.73 | 54.04 | 400 | 43 P |V

19215 35.69 |-18.31 54 36.93 38.07 14.73 | 54.04 | 400 43 AV

25620 4491 -43.29 88.2 37.46 39.01 19.73 51.29 - - P \Y,

\%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 408 9043300 Page Number : C12 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5924.36 77.26 | -10.94 88.2 59.58 34.25 13.17 | 29.74 | 197 70 P H
5924.52 67.24 -0.96 68.2 49.56 34.25 13.17 29.74 197 70 A H
* 5985 111.38 - - 93.72 34.21 13.23 | 29.78 | 197 70 P H
* 5985 102.1 - - 84.44 34.21 13.23 29.78 197 70 A H
802.11be 7384 51.96 -2.04 54 30.38 36.63 14.69 | 29.74 | 197 70 A | H
EHT80 Full H
CH 07 5916.2 75.44 -12.76 88.2 57.76 34.25 13.16 29.73 203 43 P \%
5985MHz 5921 66.27 -1.93 68.2 4858 | 3425 | 13.17 | 29.73 | 203 | 43 AV
* 5985 114.99 - - 97.33 34.21 13.23 29.78 203 43 P \%
* 5985 104.06 - - 86.4 34.21 13.23 29.78 203 43 A \%
7398 51.96 -2.04 54 30.4 36.57 1471 | 29.72 | 203 43 A |V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C13 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11970 47.65 -26.35 74 56.32 38.83 19.01 66.51 - - P H
17955 53.29 -20.71 74 55.24 43.19 23.79 68.93 207 113 P H
17955 43.29 -10.71 54 45.24 43.19 23.79 68.93 207 113 A H
23940 45.03 -28.97 74 38.84 38.79 17.93 50.53 - - P H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 07 11970 47.73 -26.27 74 56.4 38.83 19.01 66.51 - - P \%
5985MHz 17955 53.19 |-20.81 74 55.14 | 43.19 | 23.79 | 6893 | 199 | 205 | P | V
17955 43.38 |-10.62 54 45.33 43.19 23.79 | 68.93 | 199 | 205 AV
23940 45.42 -28.58 74 39.09 38.88 17.92 50.47 - - P \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 408 9043300 Page Number : C14 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12290 47.83 -26.17 74 55.97 39.14 19.28 66.56 - - P H
18435 36.44 -37.56 74 38.26 38 14.34 54.16 - - P H
24580 45.15 -43.05 88.2 36.96 38.91 18.58 49.3 - - P H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 39 12290 47.81 | -26.19 74 55.95 39.14 19.28 | 66.56 - - P |V
6145MHz 18435 35.43 | -38.57 74 37.15 38.1 14.34 | 54.16 - - P |V
24580 4399 | -44.21 88.2 35.67 39.04 18.58 49.3 - - P \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
12770 47.84 | -40.36 88.2 55.4 39.39 19.7 | 66.65 - - P | H
19155 39.13 |-34.87 74 40.44 | 38.04 14.7 | 54.05 - - P
25540 4429 |-43.91 88.2 37.06 39 19.64 | 51.41 - - P
802.11be
EHTS0 Full
CH 87 12770 47.94 | -40.26 88.2 55.5 39.39 19.7 | 66.65 - - P
6385MHz 19155 38.65 |-35.35 74 39.87 38.13 14.7 | 54.05 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5924.52 68.97 -19.23 88.2 51.29 34.25 13.17 | 29.74 | 388 | 343 P H
5925 60.64 -7.56 68.2 42.96 34.25 13.17 | 29.74 | 388 | 343 A H
* 6025 107.01 - - 89.34 34.21 13.28 | 29.82 | 388 | 343 P H
* 6025 97 - - 79.33 34.21 13.28 | 29.82 | 388 | 343 A H

802.11be
7377 51.99 -2.01 54 30.4 36.66 1468 | 29.75 | 388 | 343 A H

EHT160
H

Full

c 5923.56 70.63 -17.57 88.2 52.95 34.25 13.17 | 29.74 | 198 40 P \Y

H 15
5925 62.93 -5.27 68.2 45.25 34.25 13.17 | 29.74 | 198 40 A |V

6025MHz
* 6025 110.14 - - 92.47 34.21 13.28 | 29.82 | 198 40 P \Y
* 6025 100.48 - - 82.81 34.21 13.28 | 29.82 | 198 40 A |V
7412 51.97 -2.03 54 30.46 36.52 1472 | 29.73 | 198 40 A |V
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C17 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12050 47.28 -26.72 74 55.47 39.11 19.07 | 66.37 - - P H
18075 34.83 -39.17 74 37.21 37.79 14.17 | 54.34 - - P H
H
H
H
H
H
H
H
H
802.11be
H
EHT160
H
Full
12050 46.88 -27.12 74 55.07 39.11 19.07 | 66.37 - - P \
CH 15
18075 34.81 -39.19 74 37.09 37.89 14.17 | 54.34 - - P \
6025MHz
\
\
\
\
\
\
\
\
\
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 47.8 -26.2 74 56.15 38.99 19.35 66.69 - - P H
18555 35.68 -38.32 74 36.71 38.07 14.4 53.5 - - P H
24740 45.03 -43.17 88.2 36.28 39.05 18.76 49.06 - - P H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 47 12370 4758 | -26.42 74 55.93 38.99 19.35 | 66.69 - - P |V
6185MHz 18555 36.91 | -37.09 74 37.81 38.2 14.4 53.5 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
12690 47.87 |-26.13 74 55.34 | 39.24 | 19.62 | 66.33 - - P | H
19035 35.24 |-38.76 74 36.19 | 38.06 | 14.64 | 53.65 - - P
25380 4158 |-46.62 88.2 34.4 39.03 | 19.46 | 51.31 - - P
802.11be
EHT160
Full CH 79 12690 48.1 -25.9 74 55,57 | 39.24 | 19.62 | 66.33 - - P
6345MHz 19035 36.16 |-37.84 74 37.03 38.14 | 14.64 | 53.65 - - P
25380 40.3 -47.9 88.2 33.02 | 39.13 | 19.46 | 51.31 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT320 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5919.4 72.95 -15.25 88.2 55.26 34.25 13.17 | 29.73 | 130 67 P H
5924.52 64.71 -3.49 68.2 47.03 34.25 13.17 | 29.74 | 130 67 A H
* 6105 107.45 - - 89.76 34.24 13.38 | 29.93 | 130 67 P H
* 6105 96.81 - - 79.12 34.24 13.38 | 29.93 | 130 67 A H

802.11be
7713 52.02 -1.98 54 30.47 36.58 14.99 | 30.02 | 130 67 A H

EHT320
H

Full

CH 3 5918.76 67.51 -20.69 88.2 49.83 34.25 13.16 | 29.73 | 189 24 P \Y

H 31
5925 60.05 -8.15 68.2 42.37 34.25 13.17 | 29.74 | 189 24 A |V

6105MHz
* 6105 105.56 - - 87.87 34.24 13.38 | 29.93 | 189 24 P \Y
* 6105 96.37 - - 78.68 34.24 13.38 | 29.93 | 189 24 A |V
7412 51.97 -2.03 54 30.46 36.52 1472 | 29.73 | 189 24 A |V
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

UNII-5 5925~6425MHz

WIFI 802.11be EHT320 Full (Harmonic @ 3m)

WIFI  Note| Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos Pos |Avg.
(MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) | (cm) | (deg) |(P/A)|(H/V)
12210 47.3 -26.7 74 55.2 39.25 19.21 | 66.36 - - P H
18315 34.39 -39.61 74 37.05 37.94 14.28 | 54.88 - - P H
802.11be H
EHT320 H
Full H
CH31 12210 47.3 -26.7 74 55.2 39.25 19.21 | 66.36 - - P \%
6105MHz 18315 34.42 | -39.58 74 37.04 | 37.98 | 14.28 | 54.88 - - P |V
\%
\%
\%
12530 47.86 -26.14 74 55.8 39 19.49 | 66.43 - - P H
18795 36.14 -37.86 74 36.25 38.13 1452 | 52.76 - - P H
25060 42.81 -45.39 88.2 34.79 39.16 19.11 | 50.25 - - P H
802.11be H
EHT320 H
Full CH 63 12530 47.71 -26.29 74 55.65 39 19.49 | 66.43 - - P \Y,
6265MHz 18795 36.91 |-37.09 74 36.99 | 38.16 | 14.52 | 52.76 - - P |V
25060 41.6 -46.6 88.2 335 39.24 | 19.11 | 50.25 - - P |V
\%
Vv
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 6 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12870 53.45 -34.75 88.2 61.09 39.68 19.78 67.1 307 38 P H
19305 51.95 |-22.05 74 53.03 37.95 14.77 53.8 209 | 299 P | H
19305 41.98 -12.02 54 43.06 37.95 14.77 53.8 209 299 A H
25740 56.42 -31.78 88.2 48.97 38.92 19.86 | 51.33 100 295 P H
H
H
H
H
H
H
H
802.11a
H
CH 97
12870 52.23 | -35.97 88.2 59.87 39.68 19.78 67.1 260 0 P |V
6435MHz
19305 49.63 -24.37 74 50.66 38 14.77 53.8 300 325 P \%
19305 38.39 | -15.61 54 39.42 38 14.77 53.8 300 | 325 | A |V
25740 53.26 | -34.94 88.2 45.76 38.97 19.86 | 51.33 | 193 5 P |V
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12950 53.99 -34.21 88.2 61.4 39.81 19.85 | 67.07 100 46 P H
19425 46.34 | -27.66 74 46.83 37.96 14.83 | 53.28 | 202 | 297 P | H
19425 36.41 -17.59 54 36.9 37.96 1483 | 53.28 202 297 A H
25900 51.95 -36.25 88.2 44.08 38.9 20.04 | 51.07 200 67 P H
H
H
H
H
H
H
H
802.11a
H
CH 105
12950 53.92 | -34.28 88.2 61.33 39.81 19.85 | 67.07 | 400 15 P |V
6475MHz
19425 43.17 |-30.83 74 43.61 38.01 14.83 | 53.28 | 142 | 360 P |V
19425 32.21 -21.79 54 32.65 38.01 14.83 | 53.28 142 360 A \
25900 49.61 |-38.59 88.2 41.65 38.99 20.04 | 51.07 | 109 0 P |V
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13030 53.6 -34.6 88.2 61.08 39.55 19.92 | 66.95 | 100 47 P H
19545 49.32 -24.68 74 48.65 37.97 1489 | 52.19 | 201 290 P H
19545 38.93 -15.07 54 38.26 37.97 1489 | 52.19 | 201 290 A H
26060 53.4 -34.8 88.2 45.3 38.92 20.16 | 50.98 | 200 64 P H
H
H
H
H
H
H
H

802.11a
H

CH 113
13030 53.83 -34.37 88.2 61.32 39.54 19.92 | 66.95 | 300 11 P \%

6515MHz
19545 46.9 -27.1 74 46.15 38.05 14.89 | 52.19 123 360 P \%
19545 36.72 -17.28 54 35.97 38.05 14.89 | 52.19 123 360 A \
26060 49.87 -38.33 88.2 41.66 39.03 20.16 | 50.98 | 141 360 P \
\%
\Y
\%
\Y
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 6 6425~6525MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12870 52.54 -35.66 88.2 60.34 39.52 19.78 67.1 100 333 P H
19305 46.53 -27.47 74 47.61 37.95 14.77 53.8 196 294 P H
19305 37.22 -16.78 54 38.3 37.95 14.77 53.8 196 294 A H
25740 52.62 -35.58 88.2 45.17 38.92 19.86 51.33 202 277 P H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 97 12870 52.54 |-35.66 88.2 60.33 39.53 19.78 67.1 270 0 P |V
6435MHz 19305 4451 | -29.49 74 45.54 38 14.77 | 53.8 | 300 | 336 | P | V
19305 34.44 | -19.56 54 35.47 38 14.77 53.8 300 | 336 AV
25740 49.84 |-38.36 88.2 42.34 38.97 19.86 | 51.33 | 110 | 360 P |V
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12950 55.24 -32.96 88.2 62.93 39.53 19.85 67.07 116 46 P H
19425 44.52 -29.48 74 45.01 37.96 14.83 53.28 196 297 P H
19425 35.42 -18.58 54 35.91 37.96 14.83 53.28 196 297 A H
25900 54.29 -33.91 88.2 46.42 38.9 20.04 51.07 201 67 P H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 105 12950 53.37 -34.83 88.2 61.02 39.57 19.85 | 67.07 | 300 14 P |V
6475MHz 19425 39.77 | -34.23 74 4021 | 3801 | 14.83 | 5328 | 146 | 360 | P | V
19425 31.43 -22.57 54 31.87 38.01 14.83 53.28 146 360 A \Y,
25900 55.75 |-32.45 88.2 47.79 38.99 20.04 | 51.07 | 110 | 360 P \
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13030 55.58 -32.62 88.2 63.06 39.55 19.92 66.95 122 44 P H
19545 47.99 -26.01 74 47.32 37.97 14.89 52.19 196 288 P H
19545 39.02 -14.98 54 38.35 37.97 14.89 52.19 196 288 A H
26060 52.48 -35.72 88.2 44.38 38.92 20.16 50.98 200 64 P H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 113 13030 53.81 -34.39 88.2 61.3 39.54 19.92 | 66.95 | 371 12 P \Y
6515MHz 19545 4553 | -28.47 74 4478 | 3805 | 14.89 | 5219 | 121 | 360 | P | V
19545 34.95 -19.05 54 34.2 38.05 1489 | 5219 | 121 | 360 A |V
26060 51.13 -37.07 88.2 42.92 39.03 20.16 | 50.98 | 145 0 P \
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 6 6425~6525MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12890 52.45 -35.75 88.2 60.3 39.52 19.8 67.17 197 307 P H
19335 45.6 -28.4 74 46.58 37.95 14.78 53.71 203 294 P H
19335 34.35 -19.65 54 35.33 37.95 14.78 53.71 203 294 A H
25780 50.42 -37.78 88.2 42.88 38.9 19.91 51.27 161 53 P H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 99 12890 50.74 -37.46 88.2 58.57 39.54 19.8 67.17 315 13 P \%
6445MHz 19335 41.23 | -32.77 74 42.16 38 14.78 | 53.71 | 303 | 336 | P | V
19335 31.49 -22.51 54 32.42 38 14.78 53.71 303 336 A \Y,
25780 48.82 -39.38 88.2 41.22 38.96 19.91 51.27 111 360 P \%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12970 52.21 -35.99 88.2 59.83 39.54 19.86 67.02 127 44 P H
19455 42.34 -31.66 74 42.51 37.97 14.84 52.98 - - P H
25940 50.64 -37.56 88.2 42.71 38.9 20.08 51.05 202 66 P H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 107 12970 50.79 |-37.41 88.2 58.4 39.55 19.86 | 67.02 | 400 15 P |V
6485MHz 19455 38.74 | -35.26 74 38.85 | 38.03 | 14.84 | 52.98 - - P |V
25940 48.29 | -39.91 88.2 40.26 39 20.08 | 51.05 | 300 8 P \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13050 51.48 -36.72 88.2 58.95 39.55 19.93 66.95 119 46 P H
19575 45.62 -28.38 74 44.72 37.97 14.9 51.97 100 302 P H
19575 36.95 -17.05 54 36.05 37.97 14.9 51.97 100 302 A H
26100 53.23 -34.97 88.2 45.08 38.94 20.16 50.95 197 65 P H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 115 13050 51.55 -36.65 88.2 59.02 39.55 19.93 | 66.95 | 354 10 P \Y
6525MHz 19575 4222 | -31.78 74 41.24 | 38.05 14.9 | 51.97 | 123 0 P |V
19575 32.18 -21.82 54 31.2 38.05 14.9 51.97 123 0 A \Y,
26100 48.57 -39.63 88.2 40.32 39.04 20.16 | 50.95 | 140 0 P \
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 6 6425~6525MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12930 47.98 -40.22 88.2 55.74 39.53 19.83 67.12 - - P H
19395 38.55 -35.45 74 39.32 37.96 14.81 53.54 - - P H
25860 50.26 -37.94 88.2 42.49 38.9 20 51.13 199 69 P H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 103 12930 47.92 -40.28 88.2 55.65 39.56 19.83 | 67.12 - - P |V
6465MHz 19395 37.36 | -36.64 74 38.09 38 14.81 | 53.54 - - P |V
25860 48.16 | -40.04 88.2 40.32 38.97 20 51.13 | 187 | 360 P \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
13090 47.85 -40.35 88.2 55.35 39.51 19.97 66.98 - - P H
19635 40.75 -33.25 74 39.57 37.97 14.93 51.72 - - P
26180 48.97 -39.23 88.2 40.82 39.01 20.17 51.03 - - P
802.11be
EHT80 Full
CH 119 13090 47.85 -40.35 88.2 55.37 39.49 19.97 66.98 - - P
6545MHz 19635 40.63 | -33.37 74 39.37 | 38.05 | 14.93 | 51.72 - - P
26180 45.9 -42.3 88.2 37.7 39.06 20.17 51.03 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 6 6425~6525MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13010 49.05 -39.15 88.2 56.31 39.78 19.9 66.94 | 332 46 P H
19515 41.82 -32.18 74 41.39 37.98 14.87 | 52.42 - - P H
H
H
H
H
H
H
H
H
802.11be
H
EHT160
H
Full
13010 47.84 -40.36 88.2 55.1 39.78 19.9 66.94 - - P \Y
CH 111
19515 40.95 -33.05 74 40.44 38.06 14.87 | 52.42 - - P \Y
6505MHz
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

UNII-6 6425~6525MHz
WIFI 802.11be EHT320 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12850 49.33 -38.87 88.2 56.96 39.64 19.76 | 67.03 - - P H
19275 44.82 -29.18 74 45.98 37.97 14.75 53.88 - - P H
H
802.11be
H
EHT320
H
Full
CH9 12850 47.58 -40.62 88.2 55.21 39.64 19.76 | 67.03 - - P \Y
H 95
19275 39.77 -34.23 74 40.88 38.02 14.75 53.88 - - P \%
6425MHz
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

TEL : 408 9043300 Page Number : C350f C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13070 56.57 -31.63 88.2 64.06 39.53 19.95 | 66.97 121 42 P H
19605 49.6 -24.4 74 48.48 37.97 14.92 | 51.77 102 303 P H
19605 40.07 -13.93 54 38.95 37.97 1492 | 51.77 102 303 A H
26140 52.5 -35.7 88.2 44.35 38.97 20.17 | 50.99 191 64 P H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 56.41 | -31.79 88.2 63.91 39.52 19.95 | 66.97 | 377 1 P |V
6535MHz
19605 47.6 -26.4 74 46.4 38.05 1492 | 51.77 117 360 P \%
19605 38.74 -15.26 54 37.54 38.05 1492 | 51.77 117 360 A \
26140 50.72 | -37.48 88.2 42.49 39.05 20.17 | 50.99 | 126 | 360 P |V
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13390 55.87 -18.13 74 62.65 39.96 20.23 | 66.97 217 17 P H
13390 45.89 -8.11 54 52.67 39.96 20.23 | 66.97 | 217 17 A | H
20085 52.46 -21.54 74 50.97 38.08 15.19 | 51.78 199 304 P H
20085 43.12 -10.88 54 41.63 38.08 15.19 | 51.78 199 304 A H
26780 4478 | -43.42 88.2 36.2 40.08 20.25 | 51.75 - - P | H
H
H
H
H
H
H
802.11a
H
CH 149
13390 54.99 | -19.01 74 61.74 39.99 20.23 | 66.97 | 100 | 357 P |V
6695MHz
13390 45.26 -8.74 54 52.01 39.99 20.23 | 66.97 | 100 | 357 | A | V
20085 50.62 | -23.38 74 49.06 38.15 15.19 | 51.78 | 119 0 P |V
20085 41.45 |-12.55 54 39.89 38.15 15.19 | 51.78 | 119 0 AV
26780 43.58 -44.62 88.2 34.86 40.22 20.25 | 51.75 - - P \%
\
\%
\
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
13710 56.89 -31.31 88.2 62.98 40.7 20.5 67.29 100 35 P H
20565 55.84 |-18.16 74 52.18 38.26 15.63 | 50.23 | 173 | 305 P | H
20565 47.43 -6.57 54 43.77 38.26 15.63 | 50.23 173 305 A H
27420 511 -37.1 88.2 42.78 39.34 20.33 | 51.35 - - P H
H
H
H
H
H
H
H
802.11a
H
CH 181
13710 55.52 | -32.68 88.2 61.61 40.7 20.5 67.29 | 397 0 P |V
6855MHz
20565 50.31 |-23.69 74 46.72 38.19 15.63 | 50.23 | 349 45 P |V
20565 41.78 |-12.22 54 38.19 38.19 15.63 | 50.23 | 349 45 AV
27420 46.53 | -41.67 88.2 38.17 39.38 20.33 | 51.35 - - P |V
\%
\
\%
\
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 7 - 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13070 53.11 -35.09 88.2 60.6 39.53 19.95 66.97 250 309 P H
19605 47.9 -26.1 74 46.78 37.97 14.92 51.77 100 303 P H
19605 39.52 -14.48 54 384 37.97 14.92 51.77 100 303 A H
26140 52.56 -35.64 88.2 44.41 38.97 20.17 50.99 200 67 P H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 117 13070 53.16 | -35.04 88.2 60.66 39.52 19.95 | 66.97 | 397 13 P |V
6535MHz 19605 47.26 | -26.74 74 46.06 | 38.05 | 14.92 | 51.77 | 120 | 360 | P | V
19605 37.65 |-16.35 54 36.45 38.05 1492 | 51.77 | 120 | 360 AV
26140 50.38 | -37.82 88.2 42.15 39.05 20.17 | 50.99 | 134 0 P |V
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

13390 54.88 -19.12 74 61.66 39.96 20.23 66.97 400 45 P H

13390 45.44 -8.56 54 52.22 39.96 20.23 | 66.97 | 400 45 A | H

20085 52.42 -21.58 74 50.93 38.08 15.19 51.78 204 306 P H

20085 42.68 -11.32 54 41.19 38.08 15.19 51.78 204 306 A H

26780 4548 | -42.72 88.2 36.9 40.08 20.25 | 51.75 - - P H

H

H

H

H

H

802.11be H

EHT20 Full H

CH 149 13390 55.38 |-18.62 74 62.13 39.99 20.23 | 66.97 | 100 | 357 P |V

6695MHz 13390 4561 | -8.39 54 52.36 | 39.99 | 20.23 | 66.97 | 100 | 357 | A | V

20085 49.72 -24.28 74 48.16 38.15 15.19 51.78 116 360 P \Y,

20085 40.98 | -13.02 54 39.42 38.15 15.19 | 51.78 | 116 | 360 A |V

26780 43.38 -44.82 88.2 34.66 40.22 20.25 51.75 - - P \%

\%

\%

Vv

\%

\%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13710 54.34 -33.86 88.2 60.43 40.7 20.5 67.29 100 35 P H
20565 58.28 -15.72 74 32.88 -500 254 -500 193 | 304 P H
20565 48.4 -5.6 54 23 -500 254 -500 193 304 A H
27420 53.29 -34.91 88.2 523.42 -500 -470.13 | -500 - - P H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 181 13710 55.93 -32.27 88.2 62.02 40.7 20.5 67.29 | 398 0 P \Y
6855MHz 20565 51.85 |-22.15 74 26.45 -500 25.4 -500 | 205 | 338 | P | V
20565 43.28 -10.72 54 17.88 -500 254 -500 205 | 338 A |V
27420 47.92 -40.28 88.2 518.05 -500 |-470.13| -500 - - P \
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 408 9043300

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 7 - 6525~6875MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

13130 54.18 -34.02 88.2 61.8 39.5 20 67.12 133 37 P H

19695 47.09 -26.91 74 45.76 37.97 14.96 51.6 100 300 P H

19695 38.91 -15.09 54 37.58 37.97 14.96 51.6 100 300 A H

26260 50.54 -37.66 88.2 42.3 39.06 20.18 51 199 65 P H

H

H

H

H

H

H

802.11be H

EHT40 Full H

CH 123 13130 52.46 -35.74 88.2 60.06 39.52 20 67.12 365 7 P \%

6565MHz 19695 47.37 | -26.63 74 4595 | 38.06 | 14.96 | 516 | 124 | 360 | P | V

19695 37.35 -16.65 54 35.93 38.06 14.96 51.6 124 360 A \Y,

26260 46.92 -41.28 88.2 38.64 39.1 20.18 51 128 360 P \Y,

\%

\%

\%

Vv

\%

\%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 52.06 -21.94 74 59.06 39.89 20.21 67.1 223 14 P H
13370 42.89 -11.11 54 49.89 39.89 20.21 67.1 223 14 A | H
20055 48.94 -25.06 74 47.52 38.05 15.16 51.79 200 306 P H
20055 40.55 -13.45 54 39.13 38.05 15.16 51.79 200 306 A H
26740 4481 | -43.39 88.2 36.26 39.88 20.24 | 51.57 - - P H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 147 13370 52.81 -21.19 74 59.74 39.96 20.21 67.1 100 357 P \%
6685MHz 13370 4319 |-10.81 54 50.12 | 39.96 | 20.21 | 67.1 | 100 | 357 | A | V
20055 47.91 -26.09 74 46.41 38.13 15.16 51.79 117 360 P \Y,
20055 39.09 |-14.91 54 37.59 38.13 15.16 | 51.79 | 117 | 360 AV
26740 42.4 -45.8 88.2 33.72 40.01 20.24 51.57 - - P \%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13690 51.61 -36.59 88.2 58.28 40.16 20.48 67.31 115 34 P H
20535 50.5 -23.5 74 46.95 38.25 15.6 50.3 200 | 300 P H
20535 42.17 -11.83 54 38.62 38.25 15.6 50.3 200 300 A H
27380 51.92 -36.28 88.2 43.67 39.34 20.32 51.41 212 167 P H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 179 13690 5191 |-36.29 88.2 58.54 40.2 20.48 | 67.31 | 386 | 360 P |V
6845MHz 20535 4542 | -28.58 74 4193 | 38.19 15.6 50.3 | 100 | 19 P |V
20535 37.14 |-16.86 54 33.65 38.19 15.6 50.3 100 19 A |V
27380 46.17 -42.03 88.2 37.87 39.39 20.32 51.41 - - P \Y,
\%
\%
\%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
13770 52.77 -35.43 88.2 59.2 40.09 20.56 67.08 100 55 P H
13770 4381 |-24.39 68.2 50.24 40.09 20.56 | 67.08 | 100 55 A | H
20655 49.45 -24.55 74 45.52 38.22 15.72 50.01 121 0 P H
20655 41.02 -12.98 54 37.09 38.22 15.72 50.01 121 0 A H
27540 48.69 |-39.51 88.2 40.17 39.36 20.34 | 51.18 - - P | H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 187 13770 56.04 | -32.16 88.2 62.41 40.15 20.56 | 67.08 | 359 0 P |V
6885MHz 13770 46.29 |-21.91| 682 52.66 | 40.15 | 20.56 | 67.08 | 359 0 AV
20655 46.37 -27.63 74 42.5 38.16 15.72 50.01 147 0 P \
20655 37.51 -16.49 54 33.64 38.16 15.72 50.01 147 0 A \
27540 44.22 -43.98 88.2 35.61 39.45 20.34 | 51.18 - P \%
\Y,
\%
\Y,
\%
\%
\%
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 7 - 6525~6875MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13250 47.91 -26.09 74 55.71 39.62 20.11 67.53 - - P H
19875 47.43 -26.57 74 45.78 37.98 15.05 51.38 198 285 P H
19875 39.9 -14.1 54 38.25 37.98 15.05 51.38 198 285 A H
26500 46.66 -41.54 88.2 38.32 39.27 20.21 51.14 - - P H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 135 13250 47.89 -26.11 74 55.64 39.67 20.11 67.53 - - P \%
6625MHz 19875 44.12 | -29.88 74 4236 | 38.09 | 15.05 | 51.38 | 201 | 46 P |V
19875 36.53 | -17.47 54 34.77 38.09 15.05 | 51.38 | 201 46 AV
26500 43.58 -44.62 88.2 35.19 39.32 20.21 51.14 - - P \%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 51.54 -36.66 88.2 58.11 40.03 20.24 66.84 200 17 P H
20115 48.29 | -25.71 74 46.79 38.1 15.22 | 51.82 | 200 | 305 P H
20115 38.57 -15.43 54 37.07 38.1 15.22 51.82 200 305 A H
26820 48.11 -40.09 88.2 39.56 40.06 20.25 51.76 - - P H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 151 13410 51.14 -37.06 88.2 57.7 40.04 20.24 66.84 400 16 P \%
6705MHz 20115 46.7 -27.3 74 4515 | 38.15 | 1522 | 51.82 | 115 0 Y
20115 36.66 -17.34 54 35.11 38.15 15.22 51.82 115 0 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13570 52.06 -36.14 88.2 58.12 40.26 20.38 66.7 300 49 P H
20355 49.23 -24.77 74 47.12 38.19 15.44 51.52 189 309 P H
20355 41.64 -12.36 54 39.53 38.19 15.44 51.52 189 309 A H
27140 48.37 -39.83 88.2 40.06 39.35 20.29 51.33 - - P H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 167 13570 52.07 -36.13 88.2 58.13 40.26 20.38 66.7 260 0 P \Y
6785MHz 20355 43.63 | -30.37 74 41.6 38.11 | 1544 | 5152 | 187 | 347 | P | V
20355 34.99 -19.01 54 32.96 38.11 15.44 51.52 187 347 A Vv
27140 43.69 -44.51 88.2 35.23 39.5 20.29 | 51.33 - - P \
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 7 - 6525~6875MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
13330 51.69 |-22.31 74 58.74 40.1 20.18 | 67.33 | 394 | 54 P | H
13330 41.38 |-12.62 54 48.43 40.1 20.18 | 67.33 | 394 | 54 A
19995 4519 |-28.81 74 4389 | 3799 | 1511 | 51.8 - - P
802.11be
EHT160
Full CH 143 13330 51.26 | -22.74 74 58.31 40.1 20.18 | 67.33 | 101 0 P
6665MHz 13330 41.85 |-12.15 54 48.9 40.1 20.18 | 67.33 | 101 0 A
19995 42.66 |-31.34 74 4126 | 38.09 | 1511 | 51.8 - -

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

UNII-7 - 6525~6875MHz
WIFI 802.11be EHT320 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HIV)
13170 49.66 |-38.54 88.2 57.11 39.8 20.03 | 67.28 | 332 66 P H
19755 42.24 -31.76 74 40.8 37.96 14.99 51.51 - - P H
H
802.11be H
EHT320 H
Full CH 127 13170 49.98 |-38.22 88.2 57.43 39.8 20.03 | 67.28 | 215 12 P \Y
6585MHz 19755 4147 | -32.53 74 39.92 | 38.07 | 14.99 | 5151 - - P |V
\%
\%
\%
13490 49.86 |-38.34 88.2 55.41 40.68 20.31 | 66.54 - - P H
20235 38.74 |-35.26 74 37.26 38.13 15.33 | 51.98 - - P H
26980 42.22 | -45.98 88.2 33.83 39.42 20.27 51.3 - - P H
802.11be H
EHT320 H
Full CH 159 13490 50.29 -37.91 88.2 55.84 40.68 20.31 66.54 - - P \%
6745MHz 20235 37.43 |-36.57 74 36.01 | 38.07 | 15.33 | 51.98 - - P |V
26980 42.15 -46.05 88.2 33.6 39.58 20.27 51.3 - - P \%
Vv
\%
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7095 117.79 - - 97.74 36.33 14.39 | 30.67 | 305 51 P H
* 7095 110.53 - - 90.48 36.33 14.39 | 30.67 | 305 51 A H
7384 52.34 -1.66 54 30.76 36.63 14.69 | 29.74 | 305 51 A H
7127.4 75.07 -13.13 88.2 54.71 36.51 14.41 | 30.56 | 305 51 P H
7126.44 64.63 -3.57 68.2 44.28 36.5 1441 | 30.56 | 305 51 A H
802.11a
H
CH 229
* 7095 117.77 - - 97.72 36.33 14.39 | 30.67 | 285 60 P \%
7095MHz
* 7095 110.76 - - 90.71 36.33 14.39 | 30.67 | 285 60 A \Y
7748 52.24 -1.76 54 30.62 36.68 15.02 | 30.08 | 285 60 A \%
7125.64 75.31 -12.89 88.2 54.96 36.5 1441 | 30.56 | 285 60 P \%
7125 65.42 -2.78 68.2 45.09 36.49 14.41 | 30.57 | 285 60 A \Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C51 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13790 58.02 -30.18 88.2 63.73 40.71 20.57 | 66.99 109 39 P H
20685 51.28 |-22.72 74 47.29 38.19 15.74 | 49.94 | 129 0 P | H
20685 42.84 -11.16 54 38.85 38.19 15.74 | 49.94 129 0 A H
27580 53.82 -34.38 88.2 45.29 39.35 20.35 | 51.17 100 62 P H
H
H
H
H
H
H
H
802.11a
H
CH 189
13790 58.78 | -29.42 88.2 64.49 40.71 20.57 | 66.99 | 286 0 P |V
6895MHz
20685 48.42 -25.58 74 44.47 38.15 15.74 | 49.94 206 335 P \%
20685 39.3 -14.7 54 35.35 38.15 1574 | 4994 | 206 | 335 | A | V
27580 46.4 -41.8 88.2 37.77 39.45 20.35 | 51.17 173 0 P \
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13990 59.55 -28.65 88.2 64.91 41.09 20.74 | 67.19 197 49 P H
20985 56.14 |-17.86 74 52.25 38.23 16.02 | 50.36 | 178 | 293 P | H
20985 47.27 -6.73 54 43.38 38.23 16.02 | 50.36 178 293 A H
27980 45.54 -42.66 88.2 36.38 39.42 20.4 50.66 - - P H
H
H
H
H
H
H
H
802.11a
H
CH 209
13990 60.94 | -27.26 88.2 66.3 41.09 20.74 | 67.19 | 203 36 P |V
6995MHz
20985 50.29 |-23.71 74 46.42 38.21 16.02 | 50.36 | 300 26 P |V
20985 40.8 -13.2 54 36.93 38.21 16.02 | 50.36 | 300 26 AV
27980 4291 |-45.29 88.2 33.64 39.53 20.4 50.66 - - P |V
\%
\
\%
\
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
14190 62.38 -25.82 88.2 66.96 41.38 20.88 | 66.84 204 325 P H
21285 56.32 |-17.68 74 52.93 38.2 16.3 51.11 | 196 45 P | H
21285 46.92 -7.08 54 43.53 38.2 16.3 5111 196 45 A H
28380 47.74 -40.46 88.2 38.19 39.6 20.64 | 50.69 - - P H
H
H
H
H
H
H
H
802.11a
H
CH 229
14190 62.3 -25.9 88.2 66.88 41.38 20.88 | 66.84 | 339 0 P |V
7095MHz
21285 53.66 |-20.34 74 50.26 38.21 16.3 51.11 | 114 | 360 P |V
21285 44.41 -9.59 54 41.01 38.21 16.3 5111 114 360 A \
28380 4547 | -42.73 88.2 35.86 39.66 20.64 | 50.69 - - P |V
\%
\
\%
\
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 408 9043300 Page Number : C54 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7095 117.75 - - 97.7 36.33 14.39 30.67 317 32 P H
* 7095 109.76 - - 89.71 36.33 14.39 30.67 317 32 A H
7727 52.12 -1.88 54 30.54 36.62 15 30.04 | 317 32 A | H
7125.48 74.98 -13.22 88.2 54.64 36.5 14.41 30.57 317 32 P H
802.11be 7125 65.88 | -2.32 68.2 4555 | 36.49 | 14.41 | 3057 | 317 | 32 A | H
EHT20 Full H
CH 229 * 7095 118.06 - - 98.01 36.33 14.39 | 30.67 | 217 66 P |V
7095MHz | =+ 7095 109.84 - - 89.79 | 36.33 | 14.39 | 30.67 | 217 | 66 AV
7391 52.19 -1.81 54 30.62 36.6 14.7 29.73 217 66 A \%
7126.76 73.61 -14.59 88.2 53.25 36.51 14.41 30.56 217 66 P \%
7125 64.41 -3.79 68.2 44.08 36.49 14.41 30.57 217 66 A \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C55 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 8 - 6875~7125MHz
WIFI 802.11be EHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13790 54.52 -33.68 88.2 60.84 40.1 20.57 66.99 195 46 P H
13790 46.36 | -21.84 68.2 52.68 40.1 20.57 | 66.99 | 195 46 A | H
20685 51.52 -22.48 74 47.53 38.19 15.74 49.94 130 0 P H
20685 41.39 -12.61 54 374 38.19 15.74 49.94 130 0 A H
27580 53.77 -34.43 88.2 45.24 39.35 20.35 51.17 100 61 P H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 189 13790 57.48 | -30.72 88.2 63.77 40.13 20.57 | 66.99 | 233 0 P |V
6895MHz 13790 49.09 |-19.11 68.2 55.38 | 40.13 | 20.57 | 66.99 | 233 0 AV
20685 47.83 -26.17 74 43.88 38.15 15.74 49.94 194 338 P \Y,
20685 38.46 -15.54 54 34.51 38.15 15.74 49.94 194 338 A \%
27580 47.56 -40.64 88.2 38.93 39.45 20.35 51.17 174 0 P \%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13990 57.7 -30.5 88.2 63.78 40.37 20.74 67.19 303 309 P H
13990 48.89 | -19.31 68.2 54.97 40.37 20.74 | 67.19 | 303 | 309 A | H
20985 57.07 -16.93 74 53.18 38.23 16.02 50.36 197 294 P H
20985 45.94 -8.06 54 42.05 38.23 16.02 50.36 197 294 A H
27980 4418 | -44.02 88.2 35.02 39.42 204 50.66 - - P H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 209 13990 58.8 -29.4 88.2 64.82 40.43 20.74 67.19 342 360 P \%
6995MHz 13990 4954 |-18.66| 68.2 55.56 | 40.43 | 20.74 | 67.19 | 342 | 360 | A | V
20985 52.02 -21.98 74 48.15 38.21 16.02 50.36 277 25 P \Y,
20985 42.29 -11.71 54 38.42 38.21 16.02 50.36 277 25 A \Y,
27980 42.69 -45.51 88.2 33.42 39.53 204 50.66 - - P \%
\%
\%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)

14190 60 -28.2 88.2 65.33 40.63 20.88 66.84 300 302 P H

14190 50.2 -18 68.2 55.53 40.63 2088 | 66.84 | 300 | 302 | A | H

21285 54.78 -19.22 74 51.39 38.2 16.3 51.11 179 48 P H

21285 45.96 -8.04 54 42.57 38.2 16.3 51.11 179 48 A H

H

H

H

H

H

H

802.11be H

EHT20 Full H

CH 229 14190 61.1 -27.1 88.2 66.4 40.66 20.88 | 66.84 | 309 0 P |V

7095MHz 14190 51.76 |-16.44| 68.2 57.06 | 40.66 | 20.88 | 66.84 | 309 0 AV

21285 52.61 -21.39 74 49.21 38.21 16.3 5111 179 6 P \

21285 42.22 -11.78 54 38.82 38.21 16.3 5111 179 6 A \

\%

\Y,

\%

\Y,

\%

\%

\%

\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7085 114.23 - - 94.26 36.35 14.38 | 30.76 | 225 70 P H
* 7085 104.7 - - 84.73 36.35 14.38 30.76 225 70 A H
7125.84 73.93 | -14.27 88.2 53.73 36.58 14.41 | 30.79 | 225 70 P H
7125.12 65.01 -3.19 68.2 44.82 36.57 14.41 30.79 225 70 A H
802.11be H
EHT40 Full H
CH 227 * 7085 114.26 - - 94.29 36.35 14.38 30.76 400 324 P \%
7085MHz | * 7085 104.48 - - 8451 | 3635 | 14.38 | 30.76 | 400 | 324 | A | V
7125.66 72.35 -15.85 88.2 52.15 36.58 14.41 30.79 400 324 P \%
7125 62.7 -55 68.2 42.51 36.57 14.41 30.79 400 324 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C59 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 8 - 6875~7125MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13850 54.03 -34.17 88.2 60.05 40.15 20.62 66.79 300 306 P H
13850 4516 | -23.04 68.2 51.18 40.15 20.62 | 66.79 | 300 | 306 A | H
20775 47.71 -26.29 74 43.14 38.24 15.83 49.5 295 306 P H
20775 41.76 -12.24 54 37.19 38.24 15.83 49.5 295 306 A H
27700 48.04 | -40.16 88.2 39.2 39.41 20.36 | 50.93 - - P H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 195 13850 57.19 -31.01 88.2 63.24 40.12 20.62 66.79 346 0 P \%
6925MHz 13850 48.2 -20 68.2 54.25 | 40.12 | 20.62 | 66.79 | 346 0 AV
20775 44.49 -29.51 74 40.01 38.15 15.83 49.5 289 311 P \Y,
20775 37.83 | -16.17 54 33.35 38.15 15.83 49.5 289 | 311 AV
27700 43.05 -45.15 88.2 34.15 39.47 20.36 50.93 - - P \%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
14010 55.14 -33.06 88.2 61.24 40.41 20.76 67.27 300 311 P H
14010 46.3 -21.9 68.2 52.4 40.41 20.76 | 67.27 | 300 | 311 A | H
21015 51.25 -22.75 74 47.56 38.23 16.05 50.59 181 292 P H
21015 42.44 -11.56 54 38.75 38.23 16.05 50.59 181 292 A H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH?211 14010 56.04 -32.16 88.2 62.08 40.47 20.76 67.27 322 360 P \%
7005MHz 14010 46.92 |-21.28| 68.2 52.96 | 40.47 | 20.76 | 67.27 | 322 | 360 | A | V
21015 47.36 | -26.64 74 43.69 38.21 16.05 | 50.59 | 300 26 P \Y
21015 36.9 -17.1 54 33.23 38.21 16.05 | 50.59 | 300 26 A |V
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14170 58.95 -29.25 88.2 64.41 40.64 20.87 66.97 300 303 P H
14170 48.94 -19.26 68.2 54.4 40.64 20.87 | 66.97 | 300 | 303 A H
21255 53.09 -20.91 74 49.62 38.21 16.27 51.01 178 48 P H
21255 43.18 -10.82 54 39.71 38.21 16.27 51.01 178 48 A H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 227 14170 59.9 -28.3 88.2 65.35 40.65 20.87 | 66.97 | 310 0 P \Y
7085MHz 14170 50.28 |-17.92| 68.2 55.73 | 40.65 | 20.87 | 66.97 | 310 0 AV
21255 48.28 -25.72 74 44.8 38.22 16.27 51.01 152 0 P \Y,
21255 39.52 -14.48 54 36.04 38.22 16.27 51.01 152 0 A \Y,
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7025 110.62 - - 91.12 36.04 14.33 | 30.87 | 315 50 P H
* 7025 101.04 - - 81.54 36.04 14.33 30.87 315 50 A H
7398 52.25 -1.75 54 30.69 36.57 14.71 29.72 315 50 A H
7144.04 65.98 -22.22 88.2 45.44 36.61 14.43 30.5 315 50 P H
802.11be 7141 56.51 -11.69 68.2 36.01 36.59 1442 | 3051 | 315 50 A | H
EHT80 Full H
CH 215 * 7025 112.34 - - 92.84 36.04 14.33 30.87 285 62 P \%
7025MHz | * 7025 102.7 - - 83.2 36.04 | 14.33 | 30.87 | 285 | 62 AV
7370 52.29 -1.71 54 30.69 36.69 14.67 29.76 285 62 A \%
7131.56 68.29 -19.91 88.2 47.88 36.53 14.42 30.54 285 62 P \%
7129.32 59.07 -9.13 68.2 38.69 36.52 14.41 | 30.55 | 285 62 A |V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C63 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 8 - 6875~7125MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13890 51.83 -36.37 88.2 57.76 40.21 20.66 66.8 203 314 P H
13890 43.78 | -24.42 68.2 49.71 40.21 20.66 66.8 203 | 314 | A | H
20835 47.44 -26.56 74 42.73 38.24 15.88 49.41 202 286 P H
20835 38.01 -15.99 54 33.3 38.24 15.88 49.41 202 286 A H
27780 46.76 | -41.44 88.2 37.79 39.41 20.37 | 50.81 - - P H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 199 13890 57.49 | -30.71 88.2 63.38 40.25 20.66 66.8 270 0 P |V
6945MHz 13890 47.14 |-21.06| 68.2 53.03 | 40.25 | 20.66 | 66.8 | 270 0 AV
20835 44.94 -29.06 74 40.31 38.16 15.88 49.41 129 360 P \Y,
20835 36.17 | -17.83 54 31.54 38.16 15.88 | 49.41 | 129 | 360 AV
27780 43.66 -44.54 88.2 34.62 39.48 20.37 50.81 - - P \%
\%
\%
Vv
\%
\%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
14050 54.39 -33.81 88.2 60.51 40.51 20.78 67.41 196 306 P H
14050 46.01 | -22.19 68.2 52.13 40.51 20.78 | 67.41 | 196 | 306 A | H
21075 46.07 -27.93 74 42.62 38.22 16.1 50.87 199 297 P H
21075 36.71 -17.29 54 33.26 38.22 16.1 50.87 199 297 A H
28100 43.17 | -45.03 88.2 33.76 39.51 20.46 | 50.56 - - P H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 215 14050 55.12 -33.08 88.2 61.22 40.53 20.78 67.41 236 0 P \%
7025MHz 14050 4501 |-23.19| 68.2 51.11 | 40.53 | 20.78 | 67.41 | 236 0 AV
21075 44.62 -29.38 74 41.22 38.17 16.1 50.87 156 0 P \Y,
21075 34.99 -19.01 54 31.59 38.17 16.1 50.87 156 0 A \Y,
28100 43.87 -44.33 88.2 34.45 39.52 20.46 50.56 - P \%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 408 9043300 Page Number : C65 of C72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 6985 107.57 - - 88.33 35.91 1429 | 30.96 | 222 40 P H
* 6985 97.61 - - 78.37 35.91 1429 | 30.96 | 222 40 P H
7249.88 63.21 -24.99 88.2 41.72 37.07 1453 | 30.11 | 222 40 P H
7253.48 63.03 -10.97 74 41.52 37.07 1453 | 30.09 | 222 40 P H
802.11be
7229 54.07 -14.13 68.2 32.76 36.99 145 30.18 | 222 40 A H
EHT160
7250.24 53.9 -0.1 54 3241 37.07 1453 | 30.11 | 222 40 A H
Full
* 6985 103.25 - - 84.01 35.91 1429 | 3096 | 194 | 289 P \Y
CH 207
* 6985 92.51 - - 73.27 35.91 1429 | 30.96 | 194 | 289 P \Y
6985MHz
7221.44 61.77 -26.43 88.2 40.51 36.97 145 30.21 | 194 | 289 P \Y
7254.92 61.58 -12.42 74 40.07 37.06 1454 | 30.09 | 194 | 289 P \Y
7235.12 52.83 -15.37 68.2 31.46 37.02 1451 | 30.16 | 194 | 289 A |V
7251.68 52.7 -1.3 54 31.2 37.07 14.53 30.1 194 | 289 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C66 of C72




ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 8 - 6875~7125MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13970 53.2 -35 88.2 58.5 41.06 20.72 | 67.08 | 199 324 P H
20995 48.57 -25.43 74 44.77 38.23 16.03 | 50.46 - - P H
H
H
H
H
H
H
H
H
802.11be
H
EHT160
H
Full
13970 55.43 -32.77 88.2 60.73 41.06 20.72 | 67.08 | 100 38 P \Y
CH 207
20995 44.21 -29.79 74 40.43 38.21 16.03 | 50.46 - - P \Y
6985MHz
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT320 Full (Band Edge @ 3m)

UNII-8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 6905 103.35 - - 84.36 35.81 14.2 31.02 | 305 43 P H
* 6905 93.3 - - 74.31 35.81 14.2 31.02 | 305 43 A H
7258 53.43 -0.57 54 31.91 37.06 1454 | 30.08 | 305 43 A H
7167.8 64.43 -23.77 88.2 43.67 36.73 14.44 | 30.41 | 305 43 P H
7272.52 62.22 -11.78 74 40.65 37.04 1456 | 30.03 | 305 43 P H
802.11be
7172.28 54.39 -13.81 68.2 33.58 36.75 14.45 | 30.39 | 305 43 A H
EHT320
7256.84 53.5 -0.5 54 31.98 37.06 14.54 | 30.08 | 305 43 A H
Full
* 6905 100.79 - - 81.8 35.81 14.2 31.02 | 377 | 360 P \Y
CH 191
* 6905 88.77 - - 69.78 35.81 14.2 31.02 | 377 | 360 A \Y
6905MHz
7265 52.41 -1.59 54 30.87 37.05 1455 | 30.06 | 377 | 360 A \Y
7215.96 63.51 -24.69 88.2 42.3 36.95 1449 | 30.23 | 377 | 360 P \Y
7274.76 62.32 -11.68 74 40.74 37.04 1456 | 30.02 | 377 | 360 P \Y
7204.2 53.41 -14.79 68.2 32.3 36.91 1448 | 30.28 | 377 | 360 A \Y
7265.24 52.37 -1.63 54 30.83 37.05 1455 | 30.06 | 377 | 360 A \
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT320 Full (Harmonic @ 3m)

UNII-8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
13810 49.71 -38.49 88.2 55.32 40.72 20.59 | 66.92 | 267 | 360 P H
20715 45.29 -28.71 74 41.15 38.19 15.77 | 49.82 - - P H
27620 51.58 -36.62 88.2 43 39.35 20.35 | 51.12 - - P H
802.11be
H
EHT320
H
Full
13810 51.62 -36.58 88.2 57.23 40.72 20.59 | 66.92 - - P \Y,
CH 191
20715 44.39 -29.61 74 40.29 38.15 15.77 | 49.82 - - P \Y,
6905MHz
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

The emission position marked as "-"

noise floor only.

means no suspected emission found with sufficient margin against limit line or

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI 802.11be EHT Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 2465 |-15.35 40 30.16 25.9 1.05 32.46 - - P H
92.08 20.15 -23.35 43.5 35.62 15.23 1.76 32.46 - - P H
499.48 36.85 -9.15 46 41.25 24.19 3.98 32.57 - - P H
749.74 39.35 -6.65 46 39.02 27.59 5.02 32.28 - - P H
903.97 31.87 -14.13 46 28.58 29.42 5.38 31.51 - - P H
946.65 33.68 |-12.32 46 28.76 30.53 5.52 31.13 - - P H
H
H
H
H
H

802.11be
H

EHT Full
L 30 35.81 -4.19 40 41.32 25.9 1.05 32.46 - - Q \%
92.08 26.43 -17.07 43.5 41.9 15.23 1.76 32.46 - - P Vv
500.45 31.76 -14.24 46 36.14 24.21 3.98 32.57 - - P \%
622.67 32.34 -13.66 46 34.44 26.1 4.36 32.56 - - P \%
749.74 37.15 -8.85 46 36.82 27.59 5.02 32.28 - - P \Y,
945.68 33.37 -12.63 46 28.49 30.51 5.51 31.14 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 408 9043300
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5925 55.45 | -32.75 882 | 5451 | 3222 | 458 | 3586 103 | 308 @ P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Appendix D. Radiated Spurious Emission Plots

Temperature : 20.1~23.7°C

Test Engineer : Minh Nguyen and Thinh Hoang
Relative Humidity : 39.6~53.2%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

4+2 Horizontal Fundamental

1 awavm) voe 20251220 ot dwavm) bae: 20231228
1300 1500
1200 — 1200
110.0| [ 10.0|
1000 1000
a0 w0 _ v
o T v O
1 d
T 700
60.0 60.0/ R
e e

509 s00 S
400 P IPVMIFIE
200 200
00 200
100 100

25 W mm w0 wa mm s s w0 a0 o o m

requency e

4000, 5000,
Frequency (MiHz)
03CH02-CA
Condition  : PEAK_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+03CH02-CA
Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim)

b ‘ ou T v o N e T
N N — =S
40.0| 40.0| e T =

300 3000 "“’_/J

Site 03CH02-CA Site. :03CHO2-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

442 Vertical Fundamental

1 (@BuVim)

Date: 20231228 ) (@Buvim)

Date: 20231228

1100 T "'”"”\ 1100
s T/ N T E—
by SR —p—

50.0 50.0( MM’”W" e
400 “40.0f M
%00 204
200 204
100 100
5 550 £

5890, EZ 5930, S50 5985 000 2000 3000, 4000 5000.

Frequency (MHz) Frequency (MHz)

Site 03CH02-CA

Condition  : PEAK_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site :03CH02-CA
Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim)

700, 70.0/ = AVG(UNI)_SE
by i o e e M
. -El BIERIES B SmaM:
30.0/ 30,0 “”/A
Site 03CHO2-CA Site :03CHO2-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO1 5955MHz

4+2

Horizontal

Fundamental

Peak

A (@Buvim) Date: 20231228

1300)

109
1009
s00
09 : MWWM/

MW
MMMMMWWWWWﬁMNMM

25 5350, 570, 5890, 5910, 5930, 5950, 5985
Frequency (Miz)
site 03CH02-CA
Condition  : PEAK_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuvim)

Date: 20231228

Sit

oo IR ]

i P

e

PEAK(UNI)_SE

000 2000 3000,

4000, 5000, 5000,
Frequency (MiHz)
e +03CH02-CA

Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL

+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim) Date: 20231228

1300
1200
00|

1000
s0g)
a0
700 S—

s00f
500]

5625 5050 EC 5690, 0. 930, 5950, 5965
Freaquency (MHz)
site 03CH02-CA
Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

el (dBuVim)

Date: 20231228

1300
1200
o)
1000
904
80
700
60

R R

avoqunn_se|

400) /_/—J/"v’M
L —
200
100
000 2000, 3000. 000, 00. 0. 7000. 5000
Froquency (MHz)
Site :03CH02-CA

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CHO1 5955MHz

442 Vertical Fundamental

) @Buvim) Date: 20231228 A (@Bavim) Date: 20231228
1300 1304
1200 1200)
|
1100 o 1100
1009 J 1000]
900 904 _ pEAK(UMY 5E
300 . VW'M w04 _j_
700) 704
60.0] 60.0] W
ettt Arerpw—
50.0/ 50.0/ W"" o
400 “40.0f RS -
300 304
200) 200
100 100
3 ExD ED 5% EID XD E- Y w00 7000, 3000 000 5000 7000, £
Frequency (WHz) Frequency (WH)
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL
R

Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL
BW:1000000KHz VBW:3000.000KHz SWT:Auto :

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

700, - 700 = AVG(UNI)_GE
b fou TN
40.0| 40.0 /——-/u‘/
—
300 30.0p—"
Site 03CHO2-CA Site :03CHO2-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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FCC RADIO TEST REPORT

Report No. : FR240104006F

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO3 5965MHz

4+2

Horizontal

Fundamental

Avg.

S

400

300)

200

100]

05 se0. 550 sen0. 9. sof0. 5930, 5950 5970, 5985
Frequency (MHz)

Site 03CHO2-CA
Condition

AV6_BE(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) @Buvimy Date: 20231220 o aBavim) Date: 20231229
1300 1300
1200 1200
1100 1100
1000 1000
009 oy _ peAK(UN. 5
‘ ot T N ——
700 704 W
600 60
PP PRSP RV P L M
s00) 509
40,0 4n,uwwvww’w
300 300
200 209
100 100
05 s G S S w0 0. 9. Sor 55 [T D 00, 5000, w00, 7o, 00
Froquency (WHz) Froquency (WH:)
Site 03CHO2-CA Site. : 03CHO2-CA
(Condition PEAK_BE(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : PEAK(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @wuvim) Date: 20231220 o aBuvim) Date: 20231220
1300 1300
1200 1200
110 o]
1000 ’“j"_/\ 1000
- ;
500 400
700) ,J 700) Av(umm. e |
600

et

Y —

R e

200)
100
000 2000 3000, 000 00, 0. 7000, 5000
Froquency (MiHz)
Site :03CH02-CA

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL
+ RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CHO3 5965MHz

442 Vertical Fundamental

1 (@BuVim)

o T o o O
T

70,0 o W 70|
600 " 60.0) B s |
me‘ ”M 50.0( WW

e s : - e
400 40,0
m
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL
R

Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL
BW:1000000KHz VBW:3000.000KHz SWT:Auto :

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim)

vate: 20231228 - vate: 20231220
1304 1304

1204 1204

10 10

100 1004

- &

a0 s0d

700, 700 = AVG(UNI)_SE
o0 N/*\/ o0l l

g » g H -

100 Ana/‘/_iv—v/vm

304 304

200) 20d

100 10d

5 Ew o o w0 wio s e S Ees L T 5000 Toow
reausncy (wiz) pra——t

Site 03CHO2-CA Site :03CHO2-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.
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Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CHO7 5985MHz

4+2 Horizontal Fundamental

A (6Buvim) Date: 20231229 el (@Buvim) Date: 20234229
1300 1300
1200 1200
1100 o)
WWWMG.N s

1000 1000
900 a0 . PEAK(UNI) GE
,,/ e T
700 A e 700
500 60

i B
500 509 -

I

400 40 0ot
300 304
200 200
109 100

65 ED ED ED S0 sera 590, 6ol0. 6025 o0 200, D 000, 5000, 000, 7000, 000

Frequency (MHz) Frequency (MHa)

site 03CH02-CA site :03CHO2-CA

Condition  : PEAK_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL

Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim)

Date: 20231220 el (dBuVim) Date: 20231220
1300 1300

1200 1200

00|

0|

1000 T 1000
900 90|
s00f 800)
700) 1 700) AVG(UNI)_SE{

400
300 B
200 200
100 100
e ED ED 59030, R o0, 6025 [T ED 000, 0. 0. 7000 )
Froquency (MHz) Froquency (MH2)
site 03CH02-CA site :03CHO2-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CHO7 5985MHz

4+2

Vertical

Fundamental

Peak

A (@Buvim) Date: 20231220 A 0B Date: 20231220
1300 1300
1200 1200
109 W’“WMWWMW“\ 110.)
1000 1000
200 004 _ PEAK(UNI) GE
, o P
700 700
000 i 60 e e
500 s0.f
40 An,ndw
309 304
200 200
100 100
5 ED ED EZD 5050, B 5090 o0, 6025 o0 200, EID 2000, 5000 7000 E
Frequency (W) Frequency (MHz)
site 03CH02-CA site :03CHO2-CA

Condition  : PEAK_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim) Date: 20231229 el (dBuvim)

Date: 20231229

1200
00|

1000 ——/\ 1000
90| 90|
800 800

700) e 700)

o B e = o T el i TU\—\ "
50.0| e
«;p/‘“"//ﬁ/\

A

s00]
100 400
300| sagfpmeet ™
200 200
100] 100]
65 S s s w0 0 50 60w 6025 w00 7000 3000,
Frequency (WH)
site 03CHO2-CA site :03CH02-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

2000 5000.
Frequency (M)

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

7000. E
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FCC RADIO TEST REPORT

Report

No. : FR240104006F

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH15 6025MHz

4+2

Horizontal

Fundamental

A (@Buvim) Date: 20231229

100 J/[\f\,ﬂmﬂm{\/”"w‘vw
509

e

el (dBuvim)

Date: 20231229

»:ojurmm%h—u

PEAK(UNI)_SE

NS

Avg.

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

s Lo

00 P O

n

Site 03CHO2-CA Site :03CHO2-CA

Condition PEAK_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL

oI008 000K T VoW 000 Do St RoWAO00 000K VoW 300000k S

Peak

by

90| W/W\ s04|

- H e IO

Y B N N . s0.0| —F

40.0| 40.0| e T

30.0| Jn,n/"'"“_/‘/_

"

Site 03CHO2-CA Site :03CHO2-CA

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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Report No. : FR240104006F

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH15 6025MHz

4+2

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20231229

o MWWWJWW

e T e

785 5610, 5830, 5850, 5870 5890. 5910, 5030. 5050, 5970. 5990, G010, 6030, 6050 6070. 6105,

requency (MHz)

Site 03CH02-CA

Condition  : PEAK_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) (@Buvim)

Date: 20231220

1300
1200

P el i

st

“40.0f WW

PEAK(UNI) SE

000 2000 3000, 4000 5000.
Frequency (MHz)
Site :03CH02-CA
Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 20231229

1200
00|

e o
90|

600

- /

785 5610, 5630, 5850, 5870, 5890, 5910, 5030. 5050, 5970, 5990, 6010, 6030, 6050, 6070. 6105
Frequency (MHz)
Site 03CHO2-CA
Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

el (dBuvim)

Date: 20231229

w HEHPH T
o =g Bt

AVG(UNI)_6E-

000 2000, 3000 2000 5000.
Frequency (M)
Site :03CH02-CA
Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR240104006F

Band 5 5925~6425MHz
WIFI 802.11be EHT320 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT320 Full CH31 6105MHz

4+2

Horizontal

Fundamental

el (6BuVim)

Date: 20231229

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

v apovm) Date 0231220
1300) 1300
1200) 1200
10g 10
100.9| bl 100.0{
d L e it o : .
a0 . s00) I i
70.0| 700 L"\\
600 # 60 Dt
e s00) PO VS
40.0| 40.0) MW
300) s00)
200 200
100 100
T £ 300, Govo. oo G0 e T o Sa00. R
[—— pES——
Site 03CH02-CA Site. :03CHO2-CA
Condition PEAK_BE(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL
RBW1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) By Date 20731220 v aBvm) Date 20231220
1300 1300
1200 1200
10g 10
1000 1000
" B S
500 w00
70. 70.0| = o AVG(UNI)_GE |
wd p= «d i
e s0q] —J =
400 00| /ﬁw
300 300p—r=T
200 200
100 100
25T, £ £ oo Sioo G0 o5 oo 70000 o0 Sa00. oo 7o 80
[—— pe——
Site 03CH02-CA Site. :03CHO2-CA
Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 408 9043300
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FCC

SPORTON LAB.

RADIO

TEST REPORT

Report No. : FR240104006F

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT320 Full CH31 6105MHz

4+2

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

) By vate 20231220 v @Bvm) Date: 0231220
1300) 1300
1200) 1200
109 0
1000] Mi\‘/\rw*\(\q*\ (\n/‘\ﬂ/\m/\ ~ 1000]
%01 /AR f s0d _ J—
{ O
700 : 700
a0l 00l S —
PR 500 st
40.0| 40.0) s
300 300
200 200
100 104
TR 5300 T oo 5100 S0 oo 7000 E 0o a0 oo w
reauency (win) pr——
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_BE(UNII)_6E 3m HORN_02140_230109 VERTICAL Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak
J By vate: 20231220 eve @By Date: 20231220
1300) 1300
1200) 1200
109 10
100 1004
m J\MWWWWWV\A S
a00) w00l
700, 700 = AVG(UNI)_6E |
a0l Fat 00l 1 /
L — s00) ——
400 00| /_»/-/\"/W
300 30|
200 200
100 100)
= . 5200 5300 oo o0 Cm oo 7000 S0 A, So00 [
recusncy (wiz) pra——
Site 03CHO2-CA Site. :03CHO2-CA
Condition /AV6_BE(UNII)_6E 3m HORN_02140_230109 VERTICAL Condition  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

4+2 Horizontal Vertical

1 (@Buvim) Date: 2023-41-20 el (@Buvim) Date: 2023-41-20
1300 1300)
1200 1200)
1109 1100
1009 1000]
904 909
| - mﬂl e

50.0) 5n.n ..»I‘"“\
- |

200" 100. 300015001700 1500 24008 23000 250002708 25000 3100050003500 370040000 0001000 13000-1500700, 19002100, 23000 25000 2700 25000 3100033000 35000 370040000
iy (Miz)

site Site

Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition PEAK(UNII) 6 3m HORN_02140_230109 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D14 of D144



ssamonias. FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CHO1 5955MHz

4+2

Horizontal

Vertical

10.6G
~18G
Avg.

1 (@BuVim)

Date: 2023-11-29

o ——

400) e — e

300
200)
100
10600 12000, 13000, 12000, 50 16000, 7000, 18
Frequency (MH2)
Site 03CHO2-CA
Condit

on  : AVG(UNTT)_6E 3m HORN_02140_230109 HORTZONTAL

) @BV

Date: 202341-29

e

s0q)
400 - |
300
200
100
5500 oo T von w0 T wom a0
Frequency )
sire :03cHo02.CA

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL

38.6G
~40G
AVG.

A (@BuVim) Date: 20231204 vel (48 Date: 20231204
1300 1300
1200 1200
00| 0|
1000 1000
90| 90|
800 800
00| 700)
00l AVGIUNI)_6E 09 AVGUNI)_GE|
50.0] 500) S SO e |
400 et —
300] 300
200 200)
100] 100]
600 38900, 39100, 39300, 39500, 39700, 40000 500 38900, 39100, 39300, 39500, 39700, 40000
Frequency (M) Frequency (MH2)
Site 03CH02-CA site :03CH02-CA
Condition

AV6(UNTT)_6E 1m SHF_HORN_841_230822 HORIZONTAL

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH45 6175MHz

442 Horizontal Vertical

o A e e 1 1 A | O

w1 H demie i ] ;

9 i MVM SO0 e MA/M
o

10 2 et 104 s

Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D16 of D144



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH45 6175MHz

4+2

Horizontal

Vertical

10.6G
~18G
Avg.

1 (@BuVim) Date: 20231230

Py I - SN S -

HH— -

10600 12000, 13000,

Site

12000, 50 16000, 7000, 18
Frequency (MH2)
03CHO2-CA

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL

) @BV Date: 20231230

mn f—

e S I——-

AVG(UNI]_GE

0600 12000, 13000,

site
Conditi

14000, 75000, 6000, 7000, 18000
Frequency (MH2)

:03CHO2-CA
ion  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL

38.6G
~40G
AVG.

A (@BuVim) Date: 20240117

1200
00|

AVGIUNI)_6E

600 38900, 39100,

Site
Condition

39300, 39500, 39700, 40000
Frequency (M)

03CHO2-CA

AV6(UNTT)_6E 1m SHF_HORN_841_230822 HORIZONTAL

vel (48

Date: 20240117

AVGUNI)_GE|

500 38900, 39100,

site
Condition

39300, 39500, 39700, 20000
Freauency (MH2)

:03CH02-CA

+ AVG(UNIT)_6E im SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH93 6415MHz

442 Horizontal Vertical

) @uvim) Date: 2023.1230 J Date:2023.1230
1300 1300

1200 1200

109 o)

1000 1004

%00 a0l

“""_—”J_\_HMJ_ PERK(UNI6E '“"'JJ[ PERK(UNR o
709

F L= RS eSS e e R e i 1A

s s00)
p— = = i
ot TP RDE LY SN Sy o ot e
209 200
200 200
109 100
00 F1000.13000.6000.17005 8000.21000. 23000, 25000. 2700029000, 31000- 330035008 3700640000 G50 H1000.13008-15000.17000. 9000, 21005 23000.25000.27000.20000.31008-33000.35000, 37000, 4
Freauenc (MH) Freauency MH)
site 03cH02-CA sire 03CHo2-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D18 of D144



ssamonias. FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH93 6415MHz

4+2

Horizontal

Vertical

38.6G
~40G
AVG.

o
o
s | p— | —r
Y
e ] e
]
s
Condition /AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
Avg.
o
g
wd
600) AVG(UNI) GE 00 AVG(UN)_6E|
oy
40.0f B — 40.0f
"
Condition AV6(UNII)_6E 1m SHF_HORN_841_230822 HORIZONTAL Condition

+ AV6(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CHO1 5955MHz

4+2 Horizontal Vertical

m
1 e e e o
(i i 1
Rtk
R A
|
- |
|
|

000 T1000. 13000.15000. 17000. 19000.21000.23000.25000, 27000, 29000, 31000.33000.35000. 37000, 40000
) Frequency (MiHz)

site 03CH02-CA Site +03CH02-CA
Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D20 of D144



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CHO1 5955MHz

4+2

Horizontal

Vertical

38.6G
~40G
AVG.

o
o
s | p—r | p—r
Y
1 Y R A = YN S S A N =
]
s
Condition /AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
Avg.
o
g
wd
600) AVG(UNI) GE 00 AVG(UN)_6E|
by —
40.0f - ————
"
Condition AV6(UNII)_6E 1m SHF_HORN_841_230822 HORIZONTAL Condition  : AV6(UNIT)_6E im SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH45 6175MHz

442 Horizontal Vertical

) @uvim) Date: 2023.1230 J Date:2023.1230
1300 1300
1200 1200
109 o)
1000 1004
%00 a0l
“""_—”J_\_HMJ_ PERK(UNI6E '“"'JJ[ PERK(UNR o

wafff— H duspia wiff ] Fionia
2:“’“’“ i g W"WMA‘:} P L s N 2

400 B
200 209
200 200
100 100
30017000 13000.15000.17000. 79000.21000, 23000, 25000.27000. 28000, 31000.33000. 35000, 37000, 40000 0011000, 15000, 5000.17000. 9000 21000.23000, 7300.25000. 3100033000, 35000, 37000, 4
Froauency (WHz) Frequency (MH)
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D22 of D144



ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH45 6175MHz

442 Horizontal Vertical

u — —_ B — —
JTY, S N Ty S S

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL

10.6G
~18G
Avg.

A (@BuVim)

Date: 2024 0117 o (0B Date: 2024 0117
1300] 1300)
1200] 1200
1100 10g
1000] 1004
00| 000
800 s00|
700 704
o) V(N 6E 609 A6 |
s00| 500 —
100 Pesss————
300| 300
200 200
100] 100
500 38900 910 59900 5950 EZD 0000 500 Seeo. 3900, 39300, o0 SwTon. 0000
Frequency (WH) Frequency (W)
site 03CHO2-CA site :03CH02-CA
Condition  : AVG(UNII)_6E Im SHF_HORN_841_230822 HORIZONTAL

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

38.6G
~40G
AVG.

TEL : 408 9043300 Page Number : D23 of D144



ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH93 6415MHz

442 Horizontal Vertical

) @uvim) Date: 2023.1230 J Date:2023.1230
1300 1300

1200 1200

109 o)

1000 1004

%00 a0l

“""_—”J_\_HMJ_ PERK(UNI6E '“"'JJ[ PERK(UNR o
709

:;Jﬂ_ﬂ;@EJ L m o ﬂlﬂmﬂ%m

ot o g
P [ ttotnnd e ot
309 304
200 200
100 100
0011000, 13000.15000.17000. T9000.21000. 23000.25000.27000. 29000, 51000.3300. 35000, 37000, 40000 00011000, 3000.5000.17000. 18000 21000.23000. 000, 29000, 31000.33000- 35000, 37000, 4
Frequency (W) Frequency (MH)
site 03CH02-CA site :03CHO2-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D24 of D144



ssamonias. FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CH93 6415MHz

4+2

Horizontal

Vertical

38.6G
~40G
AVG.

o
o
s | p—r | p—r
Y
e T e
]
s
Condition /AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
Avg.
o
g
wd
600) AVG(UNI) GE 00 AVG(UN)_6E|
by
40.0f - 40.0f
"
Condition AV6(UNII)_6E 1m SHF_HORN_841_230822 HORIZONTAL

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CHO3 5965MHz

4+2 Horizontal Vertical

Date: 20231230 el By Date: 20240117
1300 1300
1200 1200
1100 o)
1000 1000
900

90|

PR R e I
JiEERR=" qi

g;

500 00 o
400 400
300 304
200 200
109 100

00011000, 13000, 15000.17000. 15000, 21000. 23000.25000.27000.29000, 31000.33000.35000. 37000, 40000
Frequency (

000 T1000. 13000.15000. 17000. 19000.21000.23000.25000, 27000, 29000, 31000.33000.35000. 37000, 40000
W) Frequency (MiHz)

site 03CH02-CA Site +03CH02-CA
Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D26 of D144



ssamonias. FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT40 Full CHO3 5965MHz

4+2

Horizontal

Vertical

38.6G
~40G
AVG.

o
o
s | p—r | p—r
Y
0.0 SN T S S| S-S ————
]
s
Condition /AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
Avg.
o
g
wd
600) AVG(UNI) GE 00 AVG(UN)_6E|
by
40, n’*w”_w‘ — 40.0f
"
Condition AV6(UNII)_6E 1m SHF_HORN_841_230822 HORIZONTAL Condition  : AV6(UNIT)_6E im SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH43 6165MHz

442 Horizontal Vertical

om0 o o e
i Sy [ iie 4
509 Foring - et 500 T

b VPR
400) ehaoracd e 400 |
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT40 Full CH43 6165MHz

4+2

Horizontal

Vertical

10.6G
~18G

Avg.

1 (@BuVim) Date: 20231230

o —— -

e N

Site

10600 12000, 13000, 12000, 50 16000, 7000, 18
Frequency (MH2)
03CHO2-CA

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL

) @BV Date: 20231230

o | e

Ty EE SN U

0600 12000, 13000, 14000, 75000, 6000, 7000, 18000
Frequency (MH2)

site :03CHO2-CA

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL

38.6G
~40G
AVG.

A (@BuVim) Date: 20240117

1200
00|

AVGIUNI)_6E

600 38900, 39100,

Site

39300, 39500, 39700, 40000
Frequency (M)
03CHO2-CA

Condition  : AV6(UNIT)_6E 1m SHF_HORN_841_230822 HORTZONTAL

vel (48 Date: 20240117

AVGUNI)_GE|

500 38900, 39100, 39500, 39700, 40000

39300,
Frequency (MH2)
site :03CH02-CA

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH91 6405MHz

442 Horizontal Vertical

A (@Buvim) Date: 20231230 A (0B Date: 20231230
1300 1304
1200 1200)
1100 1100
1000 1004
a0 904
1 I e [ e 0y R e e o
700) 704
iy I} e [l i
500 P2 SO0 - I
| bt oA — o frumet T
400 R S 400 e
4
300 304
200) 200
100 100
000 11000, 13000, 15000.17000. 19000, 21000, 23000.25000.27000.20000. 31000, 33000.35000.57000. 40000 00011000, 3000.15000.17000. 19000.21000. 23000 7000.25000.31000.33000.35000.57000. 4
Frequency (WHz) Fiequency (MHz)
site 03CHO2-CA site :03CH02-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT40 Full CH91 6405MHz

4+2

Horizontal

Vertical

38.6G
~40G
AVG.

+ AV6(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

o
o
s | p— | —r
Y
QI e e - 40,0} __A‘N‘__A»_W‘\-"xw’\/
]
s
Condition /AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
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vel (48 Date: 20240118

AVGUNI)_GE|

site

500 38900, 39100, 39300, 39500, 39700, 40000
Frequency (MH2)
:03CH02-CA

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300

Page Number

: D55 of D144



ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH105 6475MHz

442 Horizontal Vertical

) Buvim) Date:2024.01.02 ) 3o Date: 20240102
1300 1300
1200 1200
109 ol
1000 1000
900 900
om0 o o e
709 704
o il 1 e e b 1 e o
500 e i 500 | o
= T
09 per 400 e
300 300
209 200
100 100
06 1000.13000. 50007000 78000 24000, 75000 25000, 77000 29000, 100035000, 35000.37000. 40000 00 74000 73000 1500017000, 130021000, 23000 25000, 27000.20000. 31000, 33000. 35000 37000, 4
¥ e) reauency (W)
site 03CH02-CA site :03CHO2-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D56 of D144



ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH105 6475MHz

442 Horizontal Vertical

) @Buvim) Date: 2024.01.02 A @By Date: 2024.01.02
1300 1304)
1200 1200)
1100 1100
1000 1004
a0 504
800) o0
700) 704
u — —_ P —
500 500
400) e e e |
300 304
200) 200
100 100
9600 2000 1000 14000 150 Towo.  T000. e 00 200 000 14000 iS00 6000 17006 16000
Frequency (WHz) Frequency (MHa)
site 03CHO2-CA site :03CH02-CA

Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 VERTICAL

10.6G
~18G
Avg.

A (@BuVim)

Date: 20240118 vel (48 Date: 20240118
1300 1300
1200 1200
00| 0|
1000 1000
90| 90|
800 800
00| 700)
00l AVGIUNI)_6E 09 AVGUNI)_GE|
500] 500) — e ————
400 — e M— —
300] 300
200 200)
100] 100]
600 38900, 39100, 39300, 39500, 39700, 40000 500 38900, 39100, 39300, 39500, 39700, 40000
Frequency (M) Frequency (MH2)
Site 03CH02-CA site :03CH02-CA

Condition  : AV6(UNIT)_6E 1m SHF_HORN_841_230822 HORTZONTAL Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

38.6G
~40G
AVG.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH113 6515MHz

442 Horizontal Vertical

A (@Buvim) Date: 2024.01.02 A 0B Date: 2024.01.02
1300 1300

1200 1200

1109 o

1000 1000

900

IEEEEEr™" ST e
] I S

o SIS T sjgE :
o WLWTMW o i

===

UM

300
200)
100

100011000, 13000, 15000.17000. 19000, 21000. 23000.25000. 27000.29000. 31000.33000.35000. 37000, 40000 0001000, 13000.15000.17000. 19001

0.21000.23000.25000. 27000.29000. 31000, 33000.35000.37000._ 4¢
Frequency (MHz)

requency (MHz)
Site 03CHO2-CA

Site :03CH02-CA
Condition  : PEAK(UNIT)_6E 3m HORN_02113_230607 HORTZONTAL

Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CH113 6515MHz

4+2

Horizontal

Vertical

10.6G
~18G
Avg.

1 (@BuVim) Date: 20240102

7Y SRS .. —-

“AVG(UNI]_GE

10600 12000, 13000, 12000, 50 16000, 7000, 18
Frequency (MH2)

Site 03CHO2-CA
Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 HORTZONTAL

@BV Date: 20240102

mn f—

AVG(UNI]_GE

s00]
o ]
300
200)
100]
0600 12000, 13000, 14000, 75000, 6000, 7000, 18000
Frequency (MH2)
site :03CHO2-CA

Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 VERTICAL

38.6G
~40G
AVG.

A (@BuVim) Date: 20240118

1200
00|

AVGIUNI)_6E

Site

600 38900, 39100, 39300, 39500, 39700, 40000
Frequency (M)
03CHO2-CA

Condition  : AV6(UNIT)_6E 1m SHF_HORN_841_230822 HORTZONTAL

vel (48 Date: 20240118

AVGUNI)_GE|

site
Conditi

500 36900, 39100 39300, 39500, 39700, 20000
Freauency (MH2)

:03CH02-CA
ion : AVG(UNIT)_6E Im SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300

Page Number

: D59 of D144



ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 6 6425~6525MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH99 6445MHz

4+2 Horizontal Vertical

Date: 20240102 i Date: 20240102
1509 1300
1200 1200
10 1100
100 1000
s00) s0q)
o s [ e 0 o N e e o
700 700
e e | e I o e [
Py e e— = Wy 5000 4 BVt
M‘Aﬂw gt T 40.0| My\, MW prommemts
200 200
00 200)
100 100
300" F1000.13000.500.17000. 800021000, 75000, 25000. 27000 25000, 51000, 33000.35000. 37000, 40000 50077000, 13006 1500517000, 5000.21000.23006.25000. 27000, 29000, 31000.39000.35000.37000. 40000
Frequency (M) Freauency (M)
Site 03CHO2-CA Site. : 03CHO2-CA

Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH99 6445MHz

442 Horizontal Vertical

) @Buvim) Date: 2024.01.02 A @By Date: 2024.01.02
1300 1304)
1200 1200)
1100 1100
1000 1004
a0 504
800) o0
700) 704
u — —_ P —
500 500
B = e e e o]
300 304
200) 200
100 100
9600 2000 1000 14000 150 Towo.  T000. e 00 200 000 14000 iS00 6000 17006 16000
Frequency (WHz) Frequency (MHa)
site 03CHO2-CA site :03CH02-CA

Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 VERTICAL

10.6G
~18G
Avg.

A (@BuVim)

Date: 2024.01.18 vel 0By Date: 20240118
1300 1300
1200 1200
1o o
1000 1000
90| 90
500 80
700 700
600) AVGUND GE 00 AVG(UN_GE |
500 50
40.0f 40.0f i N —
300 300
200 200
100 100
600 38900, 36100, 59300 59500 39700, 0000 500 36900, 39100, 39300, 39500, 39700, 40000
Frequency (MHz) Frequency (M)
site 03CH02-CA site $03CH02-CA

Condition  : AV6(UNIT)_6E 1m SHF_HORN_841_230822 HORTZONTAL Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

38.6G
~40G
AVG.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH107 6485MHz

442 Horizontal Vertical

) @uvim) Date: 2024.01.03 J o Date: 2024.01.05
1300 1300
1200 1200
1100 0]
1000 1000
s00) 909
o e e o I (0
700 704
st THH A el waff ] Fa]
s00) R ot 500, s = e
et PR DEID IS DR S i s inf st
100 ! e 400 e
200 | 209
200 200
100 100
3001000, 3000.5000. 7000 79000 27000, 7300075000, 700079000, T000.33000.35000.37000. 40000 300 77000 T3000- 500017000, 900071000, 73000.75000. 27000.20000.31000.33000.35000 37000, %
s () reauency (WHe)
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D62 of D144



ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH107 6485MHz

442 Horizontal Vertical

) @0uvim) Date: 2024.01.03 J @wav Date: 2024.01.05
1300 1300
1200 1200
1100 0]
1000 1000
s00) 900
800 004
700 709
- P —. P =y
s00) 500
0.0 e e B e e e e
200 209
200 204
100 100
600 oo w00 Taoa_ 70 Teoon w0018 500 L 7 = N T N T N 1
Frequency (WHz) requency (W)
site 03cHo2-CA site £03CHO2-CA

Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 VERTICAL

10.6G
~18G
Avg.

A (@BuVim)

Dote: 20240118 e 0B Dote: 20240118
1300 1300)
1200 1200)
1100 1100
1000] 1000)
900 900
804 800
7o) 704
600) AVGUND GE 00 AVG(UN_GE |
s00] 500 T
40.0f B — 40.0f e S N —T
300| 304
200 204
100] 100
500 58900 59100, 59500 39500 3700 0000 500 o900, 39100 59300, 59500, o700, 0000
Frequency (WH) Frequency (W)
site 03CHO2-CA site $03CH02-CA

Condition  : AV6(UNIT)_6E 1m SHF_HORN_841_230822 HORTZONTAL Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

38.6G
~40G
AVG.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH115 6525MHz

442 Horizontal Vertical

) @Bovim) Date: 20240103 J Date: 20240103
1300 1300
1200 1200
109 o)
1000 1004
%00 a0l
“""_—”J_\_HMJ_ PERK(UNI6E 809 Jl r‘;];KLuNu o

700)

700]
wi[[ ] ] IH- ‘ b
509 ot 500]
A——— g st
syt

===

] et T
300 300
200) 200)
100 100]
100011000, 13000, 15000.17000. 19000, 21000. 23000.25000. 27000.29000. 31000.33000.35000. 37000, 40000 10001000, 13000.15000.17000. 19000.21000.23000.25000. 27000, 29000, 31000.33000. 35000, 37000, 4
) requency (MHz)
Site 03CHO2-CA Site :03CH02-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11be EHT40 Full CH115 6525MHz

4+2

Horizontal

Vertical

10.6G
~18G
Avg.

1 (@BuVim) Date: 20240103

o —— -

I UL —

Site

10600 12000, 13000, 12000, 50 16000, 7000, 18
Frequency (MH2)
03CHO2-CA

Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 HORTZONTAL

) @BV

Date: 20240103

A

S S DU U

AVG(UNI]_GE

I

0600 12000 13000, 14000, 75000, 6000,
Frequency (MH2)

site :03CHO2-CA

Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 VERTICAL

7000, 18000

38.6G
~40G
AVG.

A (@BuVim) Date: 20240118

1200
00|

AVGIUNI)_6E

600 38900, 39100,

Site

39300, 39500, 39700, 40000
Frequency (M)
03CHO2-CA

Condition  : AV6(UNIT)_6E 1m SHF_HORN_841_230822 HORTZONTAL

vel (48

Date: 20240118

AVGUNI)_GE|

500 38900, 39100, 39300,
Frequency (MH2)
site :03CH02-CA

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

39500, 39700,

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 6 6425~6525MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH103 6465MHz

4+2 Horizontal Vertical

1 1 1 1 e e o e [ 10
e Tt 1 wirs)
b e, wr] e 00, ik ] 3

L o
40,0 2t 40| e

00011000, 13000.15000. 17000, 19000.21000.23000.25000. 27000, 29000, 31000.33000.35000. 37000, 40000
) ency (Wiz)

site 03CH02-CA

Site +03CH02-CA
Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 HORIZONTAL

Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11be EHT80 Full CH103 6465MHz

4+2

Horizontal

Vertical

38.6G
~40G
AVG.

o
o
s | p— | —r
Y
40.0f B I 40, a\VM,WW\’\%._«,A/
]
s
Condition /AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
Avg.
o
g
wd
600) AVG(UNI) GE 00 AVG(UN)_6E|
by
40, nw 40.0f T
"
Condition AV6(UNII)_6E 1m SHF_HORN_841_230822 HORIZONTAL Condition  : AV6(UNIT)_6E im SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH119 6545MHz

442 Horizontal Vertical

1 aBuvm) bate: 20240103 J e Dat: 20240103
1304 1204
1204 1204
100 10
100 1004
%0d s0d
1 I e [ e =i T
709 70d
o 8 e i
500 (N ot 500 T
e . R b
o /MQNMMM o TR N ey v
304 30d
20 204
100 10
00 T7000- 500015000 1700019000 2700, 3000 5050 27000 2000831000 39000 5000 5700040000 556 7008 5008 T50007000.T4000- 2100 5070 25000 27000 29000 37030 5000 35008 37008
reauonc (Wi Freauency Wiy
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11be EHT80 Full CH119 6545MHz

4+2 Horizontal

Vertical

1 (@BuVim)

Date: 20240103

| e e e

) @BV

Date: 20240103

mn f—

AVG(UNI_6E

500 s00]
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e 00 ———
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10600 12000, 13000, 12000, 50 16000, 7000, 18 0600 12000, 13000, 14000, 75000, 6000, 7000, 18000
Frequency (MH2) Frequency (MH2)
Site 03CHO2-CA site :03CHO2-CA
Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
A (@BuVim) Date: 20240118 vel (48 Date: 20240118
1300 1300
1200 1200
00| 0|
1000 1000
90| 90|
800 800
00| 700)
00l AVGIUNI)_6E 09 AVGUNI)_GE|
50.0] 500) ——T
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300] 300
200 200)
100] 100]
600 38900, 39100, 39300, 39500, 39700, 40000 500 38900, 39100, 39300, 39500, 39700, 40000
Frequency (M) Frequency (MH2)
Site 03CH02-CA site :03CH02-CA
Condition  : AV6(UNIT)_6E 1m SHF_HORN_841_230822 HORTZONTAL

38.6G
~40G
AVG.

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR240104006F

Band 6 6425~6525MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH111 6505MHz

4+2

Horizontal

Vertical

Peak

Avg.

Date: 2023-11-20

T mmg
WH_\_H L Yot

. MWWWW

Condition

00011000, 13000, 15000.17000. 15000, 21000. 23000.25000.27000.29000, 31000.33000.35000. 37000, 40000
Frequency (

W)
03CH02-CA
PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL

Date: 2023-41-20

1300
1200
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1000

90
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of T
304
200
100

mJﬂme

o]
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o
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Site +03CH02-CA

00011000, 13000.15000. 17000, 19000.

Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL

21000,23000.25000, 27000, 29000, 31000.33000.35000. 37000, 40000
ency (Wiz)

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH111 6505MHz

442 Horizontal Vertical

u — —_ B — -
AGQWMMM/ ABGW_—MA*_‘_,\,/

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL

10.6G
~18G
Avg.

A (@BuVim)

Date: 2023 1204 o (0B Date: 20231204
1300] 1300)
1200] 1200
1100 10g
1000] 1004
00| 000
800 s00|
700 704
o) V(N 6E 609 A6 |
s00| 500
100 == e —— —
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100] 100
500 38900 910 59900 5950 EZD 0000 500 Seeo. 3900, 39300, o0 SwTon. 0000
Frequency (WH) Frequency (W)
site 03CHO2-CA site :03CH02-CA
Condition  : AVG(UNII)_6E Im SHF_HORN_841_230822 HORIZONTAL

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

38.6G
~40G
AVG.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 6 6425~6525MHz
WIFI 802.11be EHT320 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11be EHT320 Full CH95 6425MHz

4+2 Horizontal Vertical

oates2023-1.20 o B bats 2023120
1300 1304
1204 1204
1o 109
100 100
a0 s0d
o R et et e e o e R et et s 1
704 704
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Treduonoy Wiz reauoney iz
Site 03CHO02-CA Site. :03CHO2-CA

Condition  : PEAK(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : PEAK(UNIT)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11be EHT320 Full CH95 6425MHz

4+2

Horizontal

Vertical

10.6G
~18G
Avg.

1 @BuVim)

Date: 2023-11.20

o e e
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0600 12000
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3000, 000.

14000, [T
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Condition  : AVG(UNTT)_6E 3m HORN_02140_230109 HORTZONTAL
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e I e S
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200)
100]
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Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL

38.6G
~40G
AVG.

A (@BuVim)

Date: 20231204
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600 38900,

Site 03CHO2-CA
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39700,

Condition  : AV6(UNIT)_6E 1m SHF_HORN_841_230822 HORTZONTAL
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ion  : AV6(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH117 6535MHz

4+2 Horizontal Vertical

Dates 2024.01.03 e aBovim) Dates 2024.01.03
1300 1300
1200 120
1ol o)
1000 1004
a0 a0
w1 I e e [ e
704 70
aotl L THH Y ot wif L TH Forlad
s00) e A 509 fres
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o u wd L
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00 F1000.13000.5000.17000. 18000.21000-25000.25000- 7000 29000.31000. 330035008, 3700. 40000 500 11000.1300015000.17000. T5000.21000. 230025008 2700029000 20000
Freauency (M) roquency (i)
site 03cHo2-CA it <03CH02-CA

ite
Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m
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I R R
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- S S |
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Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 VERTICAL

38.6G
~40G
AVG.

A @Buvim) Date: 2024.01.18 o (0B Date: 20240118
1300] 1300)
1200] 1200
1100 10g
1000] 1004
00| 000
800 s00|
700 704
o) V(N 6E 609 A6 |
s00| 500
e 400 — M St A |
300| 300
200 200
100] 100
500 38900 910 59900 5950 EZD 0000 500 Seeo. 3900, 39300, o0 SwTon. 0000
Frequency (WH) Frequency (W)
site 03CHO2-CA site :03CH02-CA
Condition  : AVG(UNII)_6E Im SHF_HORN_841_230822 HORIZONTAL Conditior

n :AV6(UNIT)_6E im SHF_HORN_841_230822 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH149 6695MHz
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equency (M) Freauency (WH:)
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11a CH149 6695MHz

4+2
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Vertical

10.6G
~18G
Avg.
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- Rl — B=
7 N I S DU SRS R S R

Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 HORTZONTAL
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e
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39100,

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

39300,
Frequency (MH2)

39500, 39700, 40000
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH181 6855MHz

442 Horizontal Vertical
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Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m
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s
Condition /AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
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wd
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40.0f — - 40.0f
"
Condition AV6(UNII)_6E 1m SHF_HORN_841_230822 HORIZONTAL Condition

+ AV6(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 7 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH117 6535MHz

4+2 Horizontal Vertical

Date: 20240118 evel @Buvim)

Date: 20240118
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freweieti ety
Site 03CHO02-CA Site. :03CHO2-CA

Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CH117 6535MHz
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Condition  : AVG(UNIT)_6E im SHF_HORN_841 230822 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH149 6695MHz

442 Horizontal Vertical

o e | e | e 1 o 1 e e o 0
S IS e gl S T e
500) AR SO0 #

b AR ol WWWM
pis———
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CH149 6695MHz
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH181 6855MHz

442 Horizontal Vertical
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Frequency (MH2) Frequency (MH2)
Site 03CH02-CA site :03CHO2-CA

Condition : PEAK(UNTT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m
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"
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 7 6525~6875MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH123 6565MHz

4+2 Horizontal Vertical

Date: 2024-01.03 el (9B

Date: 20240103
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Freaquency (MHz) Freauercy (MHz)

site 03CH02-CA

Site +03CH02-CA
Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 HORIZONTAL

Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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Report No. : FR240104006F

WIFI
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"
Condition AV6(UNII)_6E 1m SHF_HORN_841_230822 HORIZONTAL

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH147 6685MHz
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Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH179 6845MHz
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Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH187 6885MHz
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Condition  : PEAK(UNIT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m
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Band 7 6525~6875MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH135 6625MHz
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Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH135 6625MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH151 6705MHz
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Condition  : PEAK(UNTT)_GE 3m HORN_02113_230607 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Condition  : PEAK(UNIT)_6E 3m HORN_02113_230607 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT80 Full CH151 6705MHz

4+2

Horizontal

Vertical

10.6G
~18G
Avg.

1 (@BuVim) Date: 20240103

o —— -

| SN

Site

10600 12000, 13000,

12000, 15000, 16000, 7000 18
Frequency (MHz)
03CH02-CA

Condition  : AVG(UNTT)_6E 3m HORN_02113_230607 HORTZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

evel (4BuVim) Date: 20240103

AVG(UNI]_GE

O S P SPUUIOUY S N ——— |

Site

0600 12000 13000, 14000, 15000, 6000, 7000, 18
Frequency (MH2)

:03CHO2-CA

Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 VERTICAL

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

38.6G
~40G
AVG.

A (@BuVim) Date: 20240118

AVGIUNI)_6E

Site

38900. 39100, 39300, 39500, 39700, x
Frequency (MHz)

03CHO2-CA

Condition  : AVG(UNTT)_6E im SHF_HORN_841_230822 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

evel @Buvim)

Date: 20240118

AVGUNI)_GE|

500 38900, 39100,

Site

39300 39500, 39700, x
Frequency (MH2)
:03CH02-CA

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841 230822 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH167 6785MHz

442 Horizontal Vertical

1 (@BuVim) Date: 2024-01.03 ovel (BuVim)

Date: 20240103

1300
1200
o
1000

904

e/ I o 1 [ e v miige

700)

wlgm_ﬂwm_gw WWMI s el T o

PEK(UNI6E

e |
- AR G v S
1) - 109 ot
300) 304
200) 204
100 100
00T TSU0G 15008 7000 TR0002T000. 50005000 1008 FR000 51000 SO0 S0 SO 06 FHOBE 5006 T5000 7000 TF 0RO T5000 000 FR008 ORI TS008 37608
reauency wic reauency iy
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNIT)_6E 3m HORN_02113_230607 HORTZONTAL Condition  : PEAK(UNTT)_6E 3m HORN_02113_230607 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D98 of D144



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT80 Full CH167 6785MHz

4+2

Horizontal

Vertical

38.6G
~40G
AVG.

o wod
- g
s
o | p— | —r
oy
B e e S 400} s S E e S |
]
"
TR TS Te e o
Condition /AVG(UNIT)_6E 3m HORN_02113_230607 HORIZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02113_230607 VERTICAL
10.6G
~18G
Avg.
Iy wod
- g
wd
00 AVG(UNI) GE 09 AVG(UN)_6E|
o
40.0f 40.0f R e A R ————
]
"
oo : = N SEE %
Condition /AV6(UNIT)_6E 1m SHF_HORN_841_230822 HORIZONTAL Condition  : AV6(UNIT)_6E Im SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 7 6525~6875MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH143 6665MHz

4+2 Horizontal Vertical

Date: 2023-11-30 el (9B Date: 2023-41-30
1300) 1300
1200) 1200
100) |
1000) 1000

e I R e I
B R e e ] S ISy L i (=

100 A P T A S Vi w0 F IR BB  Sv Iy S
300 s00)
200 200
100 100
500 11006, 13000, 15000, 7000. 790001000 23000, 25000, 27000.23000.31006.33000.35068 37000, 40000 5007000, 13005 1500517000, 5000.21000.23006.25006 27000, 29000, 31000.39000.35000.37000. 40000
Tremuency M) requeny (M)
Site 03CHO02-CA Site. :03CHO2-CA

Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH143 6665MHz

442 Horizontal Vertical

u — —_ B — -
40.0| W\M_A—-—/‘*ﬁ_\_/——_/ 0.0 ——— e e ‘,_—w«_a»/

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL

10.6G
~18G
Avg.

A (@BuVim)

Date: 2023 1204 o (0B Date: 20231204
1300] 1300)
1200] 1200
1100 10g
1000] 1004
00| 000
800 s00|
700 704
o) V(N 6E 609 A6 |
s00| 500
100 M= e E——— A R
300| 300
200 200
100] 100
500 38900 910 59900 5950 EZD 0000 500 Seeo. 3900, 39300, o0 SwTon. 0000
Frequency (WH) Frequency (W)
site 03CHO2-CA site :03CH02-CA
Condition  : AVG(UNII)_6E Im SHF_HORN_841_230822 HORIZONTAL

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

38.6G
~40G
AVG.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 7 6525~6875MHz
WIFI 802.11be EHT320 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT320 Full CH127 6585MHz

4+2 Horizontal Vertical

Date: 20240402 S vate 20240402
1300 1300
1200 1200
10 10
100 1000
<00 s0q)
809 PEAK(UNI) 809 FEAK(UNI)
o M 1 e e N N Y Toaf LI S |
a0l e s0q) il
50.0 o 50.0( L e
R ot | et
N P W e
o PR o o e
200 s00)
200 200)
100 100
00006 5000150007000 600 21000 23000 25008 27000 250 40500 500700013000 15005 17000 3000-27000.23000 75000 27000 25000, 37000 T3000.35000. 3700040000
Trouans M) rouoncs (i
Site 03CHO02-CA Site. :03CHO2-CA

Condition  : PEAK(UNIT) Im SHF_HORN_841_230822 HORIZONTAL Condition  :PEAK(UNIT) Im SHF_HORN_841_230822 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT320 Full CH127 6585MHz

4+2

Horizontal

Vertical

38.6G
~40G
AVG.

Condition  : AV6(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

oo — oo [
o]
e
600 AVG 54| ©09) VG 54|
Y
L e e o N N e e e T
]
s
Condition AV6_54 3m HORN_02113_230607 HORIZONTAL Condition  : AV6_54 3m HORN_02113_230607 VERTICAL
10.6G
~18G
Avg.
o
g
wd
600) AVG(Uw_Ga| 00 AVG(UG 68
oy
o BN NS N AN N -
"
Condition AV6(UNII)_6E 1m SHF_HORN_841_230822 HORIZONTAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT320 Full CH159 6745MHz

442 Horizontal Vertical

1 (@BuVim) Date: 2024-04.02 ) (@Buvim)

Date: 2024-04.02

1300) 1300

1200
o
1000

90, a

: MMWH 1 ggg @ U= L
400) Tt RSN w0 A e At Bt P

300 304
200 200
100 100
300 11000, 13000, 15000.17000. 19000, 21000, 23000.25000,27000.29000. 31000.33000.35000.37000. 40000 00011000, 13000.15000.17000. 19000, 7000.23000.25000, 5000, 31000.33000.35000. 37000, 40
Frequency (WHz) Fiequency (MHz)
site 03CH02-CA site :03CHO2-CA

Condition  : PEAK(UNTT)_6E 1m SHF_HORN_841_230822 HORIZONTAL Condition  : PEAK(UNTT)_GE im SHF_HORN_841 230822 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240104006F

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11be EHT320 Full CH159 6745MHz

4+2

Horizontal

Vertical

10.6G
~18G

Avg.

1 @BuVim) Date: 2024-04.02

0600 12000 3000,

site
Conditi

14000, 5000, 16000, 7000 18000
Frequency (MHz)

03CHO2-CA
jon : AV6_54 3m HORN_02113_230607 HORIZONTAL

) (@Buvim) Date: 2024-04.02

7S N N S OO CUCEEN S S ——

AVG 54

Site

0600 12000, 13000, 4000, 15000, 76000, 7000, 18
Frequency (MHz)
:03CHO2-CA

Condition  : AV6_54 3m HORN_02113_230607 VERTICAL

38.6G
~40G
AVG.

A (@BuVim) Date: 20240402

1200
00|

AVGIUNI)_6E

600 38900, 39100,

Site
Condition

39300, 39500, 39700, 40000
Frequency (M)

03CHO2-CA

AV6(UNTT)_6E 1m SHF_HORN_841_230822 HORIZONTAL

el (dBuvim) Date: 2024-04.02

AvG(UN_GE|

site
Conditi

500 38900, 39100, 39300 39500, 39700, o
Frequency (MHz)

:03CH02-CA
ion  : AV6(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

Band 8 - 6875~7125MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11a CH229 7095MHz

4+2 Horizontal Fundamental

) By oot 20731205 - Date: 2023.1205
1300 1300
1200 1200
100 \ 1000
20 pea_Btw e s _ e
TS s
700 il 700
W‘M»”"Mmrwm S
500 AT St 604 i R
500 s00) b T
40.0| 40.0) M
300 s00)
200 200
100 100
ws whe  ve 7se 7m0 7ee 7w 7 72 o0 2000 5000 o0, oo, Gaoo. 7o w000
frequency () pE——
Site 03CHO02-CA Site. :03CHO2-CA
Condition PEAK_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL
RBW1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) By oate 20731205 - Date: 20231222
1300 1300
1200 1200
10g 10
Y
100.0| i 100.0|
s0a) s0q)
a00) s00)
700 . A ok o 709 _ wowun_se|
o N o A B B
]
s00) s0q] o
400] 400 _/_,KM"/W\/\
—
300 300
200 200)
100 100
s, T L T M o0 2000 D o0, a0 Saoo. Too w000
roquency (M) Froquency (M)
Site 03CH02-CA Site. :03CHO2-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR240104006F

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11a CH229 7095MHz

442 Vertical Fundamental

bate:2023.12.05 s eBuvm) vate: 20231205
1304 1204
1204 1204
1100 /‘V“/‘v\‘ 0]
100 1004
o peax st ce s0d

v \W wd I [
:;: MWMMWWMWM»WW» ;:Z MWMMW e

b

500 s0.f i

40 40 bkt

309 304

200 200

100 100

085 70 ED 7150 7. 7%, 7210 20, 7245 o0 200, EID 000 7o E
Frequency (M)

4000 5000.
Frequency (MHz)
Site 03CH02-CA
Condition  : PEAK_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site :03CH02-CA
Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim)

o 1
P
wo
700 \'\/\ AVG_BE(UNN)_6E 70| - AVG(UNI_E
s . wd i
- o _
—
I
30.0/ Jn.nr—’""/
o
SN/ 4 NN e
P Py i
Site 03CHO2-CA Site :03CHO2-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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